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TEST REPORT CERTIFICATION

Applicant : Contec Co., Ltd.

Manufacture : Contec Co., Ltd.

Product Name : IEEE802.11n/a/b/g Wireless LAN Access Point Board
Model No. : FXE3000-US

Serial No. : N/A

Brand : CONTEC

Applicable Standards:

FCC 47 CFR Part 15 Subpart E:2015
ANSI C63.10:2013
789033 D02 General UNII Test Procedures New Rules v01r02

AUDIX Technology Corp. tested the equipment mentioned in accordance with the
requirements set forth in the above standards. Test results indicate that the equipment tested is
capable of demonstrating compliance with the requirements as documented within this report.
AUDIX Technology Corp. does not assume responsibility for any conclusions and
generalizations drawn from the test results with regard to other specimens and samples.

Date of Test: 2016.03.26 ~07. 15 Date of Report: ~ 2016. 07. 18

Producer: M %\\

(Annie Yu/Administrator)

Signatory: D“V\:\’\’N Nﬂ%

(Jar'wéi\Wang;’Section Managér)
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1. REPORT HISTORY

Revision

Date

Revision Summary

Report Number

0
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2. SUMMARY OF TEST RESULTS

Rule Description Results

15.207 Conducted Emission PASS
Radiated Band Edge and

15205 Radiated Spurious Emission PASS

15.407(a)(5)/15.407(e) Emission Bandwidth Measurement PASS

15.407(a) Maximum Output PASS
Conducted Band Edges and

15.407(b) Conducted Spurious Emission PASS

15.407(a) Power Spectral Density PASS

15.203 Antenna Requirement PASS

File Number: C1M1603182

Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
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3. GENERAL INFORMATION

3.1. Description of EUT

Product IEEE802.11n/a/b/g Wireless LAN Access Point Board
Model Number FXE3000-US
Serial Number N/A
Brand Name CONTEC
Applicant Contec Cc')., Ltd. o
3-9-31, Himesato, Nishiyodogawa-ku, Osaka, 555-0025, Japan
Manufacture Contec C(.)., Ltd. o
3-9-31, Himesato, Nishiyodogawa-ku, Osaka, 555-0025, Japan
RF Features 802.11a/b/g/n
2.4 GHz

802.11b ITIR

802.11g ITIR

802.11n-HT20 2T2R

) 802.11n-HT40 2T2R
Transmit Type
UNII Bands

802.11a ITIR

802.11n-HT20 2T2R

802.11n-HT40 | 2T2R

[JOutdoor Access Point
Device Category JFixed point—to—poi.nt Access Point
CIndoor Access Point

Mobile and Portable client device

Date of Receipt of Sample | 2016. 03. 11

File Number: C1M1603182 Report Number: EM-F160207
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3.2. EUT Specifications Assessed in Current Report

Mode UNII | Fundamental |Channel Modulation Data Rate
Band | Range (MHz) |Number (Mbps)
I 5180-5240 4
I-2A 5260-5320 4 OFDM Modulation
802.11a (BPSK/QPSK/16Q | Up to 54
11-2C 5500-5700 8 AM/64QAM)
I 5745-5825 5
I 5180-5240 4
I-2A 5260-5320 4 OFDM Modulation
802.11n-HT20 (BPSK/QPSK/16Q
11-2C 5500-5700 8 AM/64QAM)
I 5745-5825 5
MCSO0~15
I 5190-5230 2
II-2A 5270-5310 2 OFDM Modulation
802.11n-HT40 (BPSK/QPSK/16Q
11-2C 5510-5670 4 AM/64QAM)
I 5755-5795 2
Remark: UNII Band II (DFS Function, Slave/no In service monitor, no Ad-Hoc mode)
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Channel List
802.11a/n-HT20
UNII Channel Frequency UNII Channel Frequency
Band Number (MHz) Band Number (MHz)
36 5180 112 5560
I 40 5200 116 5580
44 5220 1I-2C 132 5660
48 5240 136 5680
52 5260 140 5700
56 5280 149 5745
II-2A
60 5300 153 5765
64 5320 11 157 5785
100 5500 161 5805
I1-2C 104 5520 165 5825
Channel List
802.11n-HT40
UNII Channel Frequency UNII Channel Frequency
Band Number (MHz) Band Number (MHz)
I 38 5190 LG 110 5550
46 5230 134 5670
oA 54 5270 I 151 5755
62 5310 159 5795

Note : Test modes are presented at section 3.5.

File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.




AUDIX 2

AUDIX Technology Corp.
No. 53-11, Dingfu, Linkou, Dist.,
New Taipei City244, Taiwan

Page 10 of 201

Tel: +886 2 26099301
Fax: +886 2 26099303

3.3. Antenna Information

2.4G Antenna
Max Gain s
Antenna Part Frequency g Directional
No. Manufacture | Antenna Type (dBi) : :
Number (MHz) Gt | Gt Gain (dBi)
Azure Low Profile Notel
1 MR-1700-W Solutions, Inc. Vertical 1700 to 2500 4 4 7.01
SANSEI
2 ANTDP-048A ELECTRIC Dipole 240002500 | 2.14 | 2.14 | 515N
CO., LTD
INPAQ .
ACM3-5036-A1-CC-S Chip Note3
3 TECHNOLOG 2400 to 2500 3.0 3.0 6.01
(FX-ANT-AS) Y CO., LTD (ANT3, ANT4)
INPAQ .
4 A(ﬁf;ifj(ff;ci')s TECHNOLOG | ANT(ihlzl;NTz) 2400102500 | 3.0 | 3.0 | 601N
£ frenn Y CO.,LTD :
Note 1. Directional gain = 10 log[(10*20 + 1040202 517 014Bi
Note 2. Directional gain =10 log[(102'14/20 + 102'14/20)2 /2]1=5.15dBi
Note 3. Directional gain = 10 10g[(103'0/20 + 103'0/20)2 /2]=6.01dBi
5G Antenna
Max Gain L
No. Anlilel?nr;%;art Manufacture | Antenna Type Frg\aﬁ;cy (dBi) %';?rft('gg?)l
Chain 0 | Chain 1
Azure Low Profile Notel
1 MR-6000 Solutions, Inc. Vertical 4900 to 6000 4 4 7.01
SANSEI
2 ANTDP-048A ELECTRIC Dipole 510005825 | 2.14 | 2.14 | 515N«
CO., LTD
INPAQ .
ACM3-5036-A1-CC-S Chip Note.3
3 TECHNOLOG 5000 to 6000 33 33 6.31
(FX-ANT-AS) Y CO., LTD (ANT3, ANT4)
INPAQ .
4 A(ﬁf;ifj(ff;ci')s TECHNOLOG | ANT(ihlzl;NTz) 5000106000 | 3.3 | 33 | 631N
£ frenn Y CO.,LTD :
Note 1. Directional gain = 10 log[(10*20 + 1040202 517 014Bi
Note 2. Directional gain =10 log[(102'14/20 + 102'14/20)2 /2]=5.15dBi
Note 3. Directional gain = 10 10g[(103'3/20 + 103'3/20)2 /2]=6.31 dBi
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3.4. Data Rate Relative to Output Power

802.11a
Channel |Modulation | Date Rate fc;)Bwni;
36 BPSK 6 20.02
36 QPSK 9 19.98
36 QPSK 12 19.93
36 16-QAM 18 19.91
36 16-QAM 24 18.96
36 64-QAM 36 18.92
36 64-QAM 48 18.87
36 64-QAM 54 18.80

802.11n-HT20

Channel [Modulation | Date Rate f(;)BWrz; Channel |Modulation | Date Rate Z;)];Nrrelg
36 BPSK MCSO0 24.66 36 BPSK MCSS8 24.74
36 QPSK MCS1 24.62 36 QPSK MCS9 24.70
36 QPSK MCS2 24.58 36 QPSK MCS10 24.65
36 16-QAM | MCS3 24.57 36 16-QAM | MCSI11 24.61
36 16-QAM | MCS4 24.54 36 16-QAM | MCSI12 24.58
36 64-QAM | MCSS5 24.51 36 64-QAM | MCSI13 24.53
36 64-QAM | MCS6 24.44 36 64-QAM | MCS14 24.46
36 64-QAM | MCS7 24.38 36 64-QAM | MCSI5 24.44

802.11n-HT40

Channel [Modulation | Date Rate g;gvni; Channel |Modulation | Date Rate f(;)];vlg
38 BPSK MCS0 17.29 38 BPSK MCSS8 17.36
38 QPSK MCS1 17.26 38 QPSK MCS9 17.31
38 QPSK MCS2 17.23 38 QPSK MCS10 17.28
38 16-QAM | MCS3 17.21 38 16-QAM | MCSI11 17.22
38 16-QAM | MCS4 17.16 38 16-QAM | MCSI12 17.16
38 64-QAM | MCSS5 17.11 38 64-QAM | MCS13 17.13
38 64-QAM | MCS6 17.06 38 64-QAM | MCS14 17.09
38 64-QAM | MCS7 17.02 38 64-QAM | MCSI5 17.04

Note: Above results are assessed in average power.
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3.5. Test Configuration

Mode Duty Cycle | T (ms) | Duty Cycle Factor (dB)
()
802.11a 1 N/A N/A
802.11n-HT20 1 N/A N/A
802.11n-HT40 1 N/A N/A

Note: When duty cycle is less than 98% (0.98) that duty cycle factor 10log(1/x) is needed
to add in conducted test items measured in average detector.

AC Conduction
Test Case Normal operation
Item Mode Data Rate Test Channel
. 802.11a 6 Mbps
ggdéagngand 202 1 1n-HT20 MCSS 36/64/100/140/149/165
Radiated & 802.11n-HT40 MCSS8 38/62/102/134/151/159
Test Case | Radiated 802.11a 6 Mbps 36/52/116/157
Spurious 802.11n-HT20 MCSS8 40/64/116/157
Emission "' ¢? [802.11n-HT40 MCSS8 46/54/110/159
802.11a 6 Mbps 36/40/48/52/60/64
Ermissi 100/116/140
Bﬁ;ﬁ:}?gth 802 1 1n-HT20 MCSS 149/1 57/1 65
38/46/54/62/102
802.11n-HT40 MCSS8 110/134/151/159
802.11a 6 Mbps 36/40/48/52/60/64
Conducted Maxi 100/116/140
Test Case | "t‘X“tn“(r)n o 802.11n-HT20 MCS8 149/157/165
Note3 Pt pow 2021 1nFIT40 MCSS 38/46/54/62/102
: 110/134/151/159
802.11a 6 Mbps 36/40/48/52/60/64
. 100/116/140
Eﬁ;ﬂggns 802.11n-HT20 MCSS8 149/157/165
38/46/54/62/102
802.11n-HT40 MCSS8 110/134/151/159

File Number: C1M1603182
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Item Mode Data Rate Test Channel
802.11a 6 Mbps 36/40/48/52/56/64
Conducted 100/116/140
Test Case lgglxlxgiyspectral 802.11n-HT20 MCSS 149/157/165
Note3
38/46/54/62/102
802.11n-HT40 MCSS8 118/134/151/159
Note 1:
[Mobile Device

m Portable Device, and 3 axis were assessed. The worst scenario for Radiated Spurious
Emission as follow:
m Lie
1 Side
1 Stand

Note 2: Low, mid, and high channels were measured, only the worst channel of each

modulation was

presented in this report.

Note 3: We performed testing of the highest Antenna Type ACM3-5036-A1-CC-S
(Integrated Antenna).

3.6. Tested Supporting System L.ist
3.6.1. Support Peripheral Unit

No.

Product

Brand Model No. Serial No. FCCID

1.

Notebook PC

ASUS X5502E N/A PPD-AR5B225

3.6.2. Cable Lists

No.

Cable Description Of The Above Support Units

LAN Cable: Unshielded, Detachable, 1.5m

AC Adapter: Enerironix, M/N: EXA1208UH

AC Power Cord: Unshielded, Detachable, 1.8m
DC Power Cord: Unshielded, Undetachable, 1.8m

File Number: C1M1603182
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3.7. Setup Configuration

3.7.1. EUT Configuration for Power Line Emission

-—;—D;

Motebook

3.7.2. EUT Configuration for Conducted Test Items

-—;—D;

Motebook

3.8. Operating Condition of EUT

Test program “artgui” is used for enabling EUT WLAN function under continues
transmitting and choosing data rate/ channel.

3.9. Description of Test Facility

Test Firm Name : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

Test Location & Facility : No. 8 Shielded Room
Semi-Anechoic Chamber &
Fully Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan

NVLAP Lab. Code : 200077-0
TAF Accreditation No : 1724
File Number: C1M1603182 Report Number: EM-F160207
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3.10.Measurement Uncertainty

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.5dB
Radiation Test 30MHz~1000MHz + 3.68dB
(Distance: 3m) Above 1GHz +5.82dB

Remark Uncertainty = kuc(y)
Test Item Uncertainty
Emission Bandwidth + 0.2kHz
Maximum output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB
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4. MEASUREMENT EQUIPMENT LIST

4.1. Conducted Emission Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |Test Receiver R&S ESR3 101774 2016. 02. 04 1 Year
2. |A.M.N. R&S ENV4200 825358/003 | 2015.04.07 1 Year
3. |L.ILS.N. Kyoritsu KNW-407 8-855-9 2015.12.23 1 Year
4. |Pulse Limiter R&S ESH3-72 100354 2016.01. 17 1 Year
5. |Test Software Audix e3 V.6.120424 N.C.R. N.C.R.
4.2. Radiated Emission Measurement
4.2.1. Frequency Range 30MHz~1000MHz
Item Type Manufacturer | Model No. Serial No. Cal. Date | Cal. Interval
1. |Spectrum Analyzer Agilent [N9010A-526| MY53400071 | 2015.09. 14 1 Year
2. |Test Receiver R&S ESCS30 100338 2015. 06. 24 1 Year
3. [Amplifier HP 8447D 2944A06305 | 2016.02. 23 1 Year
4. |Bilog Antenna TESEQ CBL6112D 33821 2016. 01. 30 1 Year
5. |[Loop Antenna R&S HFH2-72 891847/27 2015.12. 24 1 Year
6. |Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
4.2.2. Frequency Range Above 1GHz
Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. [Spectrum Analyzer| Agilent E4446A | US44300366 | 2015. 08. 20 1 Year
2. |Amplifier Sonoma 310N 187161 2015. 06. 17 1 Year
3. %g;ﬁ‘gge Keysight | 83051A | MY53010042 | 2015.08.13 | 1 Year
4. |5G Notch Filter | MISTOWar® | \ogs0500 | 459775 | 2016.01.28 | 1 Year
Circuits
5. [5G Notch Filter | MISTOWare | \iosssog3 | 450481 | 2016.01.28 | 1 Year
Circuits
6. [5G Notch Filter | MICTOWare | \ipysg771 | 459776 | 2016.01.28 | 1 Year
Circuits
7. %‘;izlgéﬁg%{egm ETS'Iﬁndgre 3117 00135902 | 2016.03.05 | 1 Year
Horn Antenna EMCO 3116 2653 2015. 10. 20 1 Year
Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
File Number: C1M1603182 Report Number: EM-F160207
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4.3. RF Conducted Measurement

Item Type Manufacturer | Model No. Serial No. Cal. Date Cal. Interval
1. |[Spectrum Analyzer| Agilent [N9030A-544| US51350140 | 2016.06.07 | 1 Year
2. |Power Meter Anritsu ML2495A 1145008 2015.10.23 | 1 Year
3. |Power Sensor Anritsu MA2411B 1126096 2015.10.23 1 Year
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CONDUCTED EMISSION MEASUREMET

5.1. Block Diagram of Test Setup

Shielded Room Setup Diagram

40cm
- >
EUT Peripherals
Test Receiver
80cm
Table 80/cm Table
AMN LISN
N
Ground Plane
5.2. Power Line Conducted Emission Limit
v Conducted Limit
requenc
E 4 Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuVvV 46 dBuV
5SMHz ~ 30MHz 60 dBuVvV 50 dBpV

Remark 1.: If the average limit is met when using a Quasi-Peak detector,
the measurement using the average detector is not required.
2.: The lower limit applies to the band edges.

5.3. Test Procedure

5.3.1. To set up the EUT as indicated in ANSI C 63.10. The EUT was placed on the
table which has 80 cm height to the ground and 40 cm distance to the

conducting wall.

5.3.2. Power supplier of the EUT was connected to the AC mains through an
Artificial Mains Network (A.M.N.).

5.3.3. The AC power supplies to all peripheral devices must be provided through
line impedance stabilization network (L.I.S.N.)

5.3.4. Checking frequency range from 150 kHz to 30 MHz and record the emission

which does not have 20 dB below limit.
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5.4. Conducted Emission Measurement Results

PASSED.
Test Date 2016/03/24 Temp./Hum. 22 /49%
Test Voltage DC 3.3V
Data: 2 File: D:test data REPORT20161C1M1603XXX'C1M1603182-C-D-RF.EMG {2)
BOLweI (dBuv) Date: 20116-03-24
70
CC 15C
ﬁomihﬁhhhh‘“mmhﬁ | FCC PART 15
L 15
Soﬁhhmﬁhhmﬁ““umkh | FCC PART 15C (AV)
40 h s TR
30
20
10
1}
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : No.8 Shielded Room Data no. : 2
Condition : ENV4200 180169 Phase : NEUTRAL
Limit : FCC PART 15C
Env. / Ins. : 22%C / 49% ESR (1774) Engineer : Tim
EUT : FXEZ@e2-US
Power Rating : 120V/68Hz
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpV)  (dBpv) (dBvV)  (dB)

1 2.194 11.27 @.e3 9.85 12.80 33.95 53.84 19.89 Average
2 2.194 11.27 @.e3 9.85 21.96 43.11 63. 84 20.73 QP
3 @.252 11.17 @.e3 9.86 6. 64 27.7e 51.69 23.99 Average
4 @.252 11.17 @.e3 9.86 14.93 35.99 61. 69 25.7@ QP
5 2.442 10.99 @.e3 9.85 14.42 35.29 47.083 11.74 Average
] 2.442 10.99 @.e3 9.85 18.26 39.13 57.03 17.9a QP
7 8.527 102.98 @.e3 9.86 17.79 38.66 46,00 7.34 Average
8 8.527 102.98 @.e3 9.86 21.39 42. 26 56.00 13.74 QP
9 1.861 1@.95 @.e5 9.85 13.74 34.59 46,00 11.41 Average
10 1.861 1@.95 @.e5 9.85 15.98 36.83 56.00 19.17 QP
11 1.552 1@.98 @. o6 9.86 11.60 32.50 46,00 13.5@ Average
12 1.552 1@.98 @. o6 9.86 14.84 35.74 56.00 20.26 QP

Remarks: 1. Emission Lewvel= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector;
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Data: 1 File: D:'test data'REPORT2016'C1M 160300 C 1M1603182-C-D-RF.EM6 (2)
E“:'Lewl {dBuv) Date: 2016-03-24
70
CC 15C
60\ | FCC PART 15
CC 15
50\ | FCC PART 15C (AV)
40 : g
i i
30
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site no. : No.8 Shielded Room Data no. : 1
Condition : ENVAZ200 100169 Phase : LINE
Limit : FCC PART 15C
Env. / Ins. : 22%C / 49% ESR (1774) Engineer : Tim
EUT 1 FXE300e-Us
Power Rating : 120V/68Hz
Test Mode : Operating
AMN Cable Pulse Emission
Freq. Factor Loss Att. Reading Level Limits Margin Remark

(MHz) (dB) (dB)  (dB) (dBpv)  (dBpv) (dBpv)  (dB)

1 8.192 18.69 .83 9.85 19.09 39. 66 53.93 14.27 Average
2 8.192 18.69 .83 9.85 23.11 43. 68 63.93 20.25 QF
3 B.252 108.64 .83 9.86 15.41 35.94 51.69 15.75 Average
4 B.252 108.64 B.83 9.86 17.95 38.48 61.69 23.21 QF
5 B.588 18.55 B.83 9.86 15.84 36.28 46. 06 9.72 Average
] g.50@ 18.55 .83 9.86 19.52 39.96 56. 00 16. 04 QP
7 B.862 18.54 @.e5 9.86 10.82 31.27 46. D0 14.73 Average
8 B.862 18.54 @.e5 9.86 13. 64 34.09 56. 00 21.91 QP
9 1.593 18.56 Q.06 9.86 5.32 25.80 46. 00 20.20 Average
ie 1.593 18.56 Q.06 9.86 9.93 30.41 56. 00 25.59 QP
11 7.687 11.06 2.13 9.88 11.41 32.48 50. 00 17.52 Average
12 7.687 11.06 2.13 9.88 14.63 35.7@ 60 . 0o 24,38 QP

Remarks: 1. Emission Lewel= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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6. RADIATED EMISSION MEASUREMENT
6.1. Block Diagram of Test Setup
6.1.1. Block Diagram of connection between EUT and simulators
Indicated as section 3.7
6.1.2. Semi-Anechoic Chamber (3m) Setup Diagram for 9kHz-30MHz
Antenna Tower
Antenna height is fixed to 2 m
Im
0.8m
Turn Table
Ground Plane
— TEST EQUIPMENT
6.1.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000 MHz
— Antenna height is varied from 1 m to 4 m
3m I
0.8m
Turn Table
Ground Plane

TEST EQUIPMENT
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6.1.4. Fully Anechoic Chamber (3m) Setup Diagram for above 1GHz
Antenna Tower

[Ij Antenna height is varied from 1 m to 4 m

1.5m

Ground Plane
— TEST EQUIPMENT |

6.2. Radiated Emission Limits

Radiated emissions fall in restricted bands, as defined in Section 15.205 must be in
compliance with the radiated emission limits specified in 15.209 as below.

6.2.1. General Limit

. Field Strengths Limits
Frequency (MHz) Distance (m)
pV/m dBuV/m
0.009 - 0.490 300 67.6 2400/kHz
0.490 - 1.705 30 87.6 24000/kHz
1.705 - 30 30 29.5 30
30 ~ 88 3 100 40.0
88 ~216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0
74.0 dBuV/m (Peak)
Above 1000 3 54.0 dBuV/m (Average)

Remark: (1) dBuV/m =20 log (WV/m)

(2) The tighter limit applies to the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) Fundamental and emission fall within operation band are exempted from
this section.

(5) Pursuant to ANSI C63.10: 6.6.4.3, if the maximized peak measured
value complies with the average limit, then it is unnecessary to perform
an average measurement.
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6.2.2. Limit for non-restricted frequency above 1 GHz

Frequency Band (MHz) E.LLR.P. Limit Field Strength Limit at 3 m
5150 to 5250 68.2
5250 to 5350 -27 dBm 68.2
5470 to 5725 68.2
-17 dBm/MHZ™"" 78.2N!
3725 10 5850 27 dBm/MHZ""> 68.2N%2

Note 1: Applicable to frequency within 10MHz to band edge.
2: Applicable to frequency beyond 10 MHz out of band edge.
3: Field Strength at 3 m= E.ILR.P. +95.2 dB

6.3. Test Procedure
Frequency Range 9kHz~30MHz:
The EUT setup on the turn table which has 0.8 m height to the ground. The turn table
rotated 360 degrees and antenna fixed to 1 m to find the maximum emission level.
In order to find the maximum emission, all of the interface cables were manipulated
according to ANSI C63.10-2013 regulation.
(1) RBW =9kHz with peak and average detector.
(2) Detector: average and peak (9kHz-490kHz)
Q.P. (490kHz-30MHz)
Frequency Range 30MHz ~ 40GHz:
The EUT setup on the turn table which has 0.8m (For 30-1000MHz) or 1.5m (For
Above 1GHz) height to the ground. The turn table rotated 360 degrees and antenna
varied from 1 m to 4 m to find the maximum emission level. Both horizontal and
vertical polarization are required. In order to find the maximum emission, all of the
interface cables were manipulated according to ANSI C63.10-2013 regulation.
Frequency below 1 GHz:
Spectrum Analyzer is used for pre-testing with following setting:
(1) RBW =120kHz
(2) VBW >3 x RBW.
(3) Detector = Peak.
(4) Sweep time = auto.
(5) Trace mode = max hold.
(6) Allow sweeps to continue until the trace stabilizes.
(7) When peak-detected value is lower than limit that the measurement using the Q.P.
detector is not required. Otherwise using Q.P. for finally measurement.
File Number: C1M1603182 Report Number: EM-F160207
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6.4.

6.5.

Frequency above 1GHz to 10th harmonic (up to 40 GHz):
Peak Detector:

(1) RBW =1MHz

(2) VBW >3 x RBW.

(3) Detector = Peak.

(4) Sweep time = auto.

(5) Trace mode = max hold.

(6) Allow sweeps to continue until the trace stabilizes.

(7) When peak-detected value is lower than limit that the measurement using the
average detector is not required. Otherwise using average for finally measurement.

Average Detector:
m Option 1:

(1) RBW =1 MHz
(2) VBW>1/T.

Modulation Type | T (ms) | 1/T (Hz) VBW Setting
802.11a N/A N/A 10Hz
802.11n-HT20 N/A N/A 10Hz
802.11n-HT40 N/A N/A 10Hz

N/A: 1/ T is not implemented when duty cycle presented in section 3.5 is > 98 %.
(1) Detector = Peak.

(2) Sweep time = auto.

(3) Trace mode = max hold.

(4) Allow sweeps to continue until the trace stabilizes.

[IOption 2:
Average Emission Level= Peak Emission Level+ D.C.C.F.

Measurement Result Explanation

mPeak Emission Level=Antenna Factor + Cable Loss + Meter Reading
m Average Emission Level I=Antenna Factor + Cable Loss + Meter Reading
[JAverage Emission Level= Peak Emission Level+ DCCF

Duty Cycle Correction Factor (DCCF)= 20log (TX on/TX on+off) presented in
section 3.5

Test Results

PASSED.
Test Date 2015/03/29 Temp./Hum. 23 /53%
Test Voltage DC3.3V

File Number: C1M1603182

Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX X Page 25 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

6.5.1. Emissions within Restricted Frequency Bands

6.5.1.1. Frequency 9kHz~30MHz
The emissions (9kHz~30MHz) not reported for there is no
emission be found.

6.5.1.2. Frequency 30MHz~1000MHz
[Note: We performed testing of the highest Antenna Type]

UNII Band I
Frequency TX 5180MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
143.49 11.00 3.55 20.69 35.24 43.50 8.26 Peak
330.70 13.93 4.99 25.83 44.75 46.00 1.25 Peak
600.36 18.32 6.50 11.74 36.56 46.00 9.44 Peak
900.09 20.58 7.54 7.18 35.30 46.00 10.70 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
34.85 16.00 2.43 20.37 38.80 40.00 1.20 Peak
143.49 11.00 3.55 22.31 36.86 43.50 6.64 Peak
333.61 14.02 5.03 15.52 34.57 46.00 11.43 Peak
600.36 18.32 6.50 12.20 37.02 46.00 8.98 Peak
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UNII Band II-2A
Mode 802.11a
Frequency TX 5260MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
108.57 11.55 3.29 20.11 34.95 43.50 8.55 Peak
322.94 13.75 4.92 27.00 45.67 46.00 0.33 Peak
600.36 18.32 6.50 12.62 37.44 46.00 8.56 Peak
900.09 20.58 7.54 11.49 39.61 46.00 6.39 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
33.88 16.49 241 20.60 39.50 40.00 0.50 Peak
148.34 10.65 3.59 23.00 37.24 43.50 6.26 Peak
334.58 14.05 5.04 14.97 34.06 46.00 11.94 Peak
600.36 18.32 6.50 11.95 36.77 46.00 9.23 Peak
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UNII Band I1-2C
Frequency TX 5580MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
110.51 11.68 3.30 20.30 35.28 43.50 8.22 Peak
322.94 13.75 4.92 26.35 45.02 46.00 0.98 Peak
600.36 18.32 6.50 11.90 36.72 46.00 9.28 Peak
900.09 20.58 7.54 7.28 35.40 46.00 10.60 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
34.85 16.00 243 20.32 38.75 40.00 1.25 Peak
148.34 10.65 3.59 23.02 37.26 43.50 6.24 Peak
299.66 13.12 4.65 15.98 33.75 46.00 12.25  Peak
600.36 18.32 6.50 12.01 36.83 46.00 9.17 Peak
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology Corp.

No. 53-11, Dingfu, Linkou, Dist.,

New Taipei City244, Taiwan

Page 28 of 201

Tel: +886 2 26099301
Fax: +886 2 26099303

UNII Band I
Mode 802.11a
Frequency TX 5785MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
108.57 11.55 3.29 19.79 34.63 43.50 8.87 Peak
329.73 13.93 4.99 25.67 44.59 46.00 1.41 Peak
600.36 18.32 6.50 11.88 36.70 46.00 9.30 Peak
900.09 20.58 7.54 5.63 33.75 46.00 12.25 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
34.85 16.00 2.43 20.78 39.21 40.00 0.79 Peak
141.55 11.14 3.53 22.88 37.55 43.50 5.95 Peak
335.55 14.08 5.05 15.12 34.25 46.00 11.75  Peak
600.36 18.32 6.50 11.95 36.77 46.00 9.23 Peak
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UNII Band I
Mode 802.11n-HT20
Frequency TX 5240MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
110.51 11.68 3.30 19.87 34.85 43.50 8.65 Peak
336.52 14.08 5.05 25.23 4436 46.00 1.64 Peak
600.36 18.32 6.50 11.60 36.42 46.00 9.58 Peak
900.09 20.58 7.54 10.44 38.56 46.00 7.44 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
34.85 16.00 2.43 21.12 39.55 40.00 0.45 Peak
141.55 11.14 3.53 22.93 37.60 43.50 5.90 Peak
337.49 14.11 5.06 14.70 33.87 46.00 12.13  Peak
600.36 18.32 6.50 11.92 36.74 46.00 9.26 Peak
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UNII Band II-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
108.57 11.55 3.29 20.35 35.19 43.50 8.31 Peak
329.73 13.93 4.99 25.76 44.68 46.00 1.32 Peak
600.36 18.32 6.50 12.39 37.21 46.00 8.79 Peak
900.09 20.58 7.54 11.46 39.58 46.00 6.42 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
33.88 16.49 241 19.86 38.76 40.00 1.24 Peak
143.49 11.00 3.55 22.48 37.03 43.50 6.47 Peak
333.61 14.02 5.03 13.73 32.78 46.00 13.22 Peak
600.36 18.32 6.50 12.03 36.85 46.00 9.15 Peak

File Number: C1M1603182

Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX 2

AUDIX Technology Corp.

No. 53-11, Dingfu, Linkou, Dist.,

New Taipei City244, Taiwan

Page 31 of 201

Tel: +886 2 26099301
Fax: +886 2 26099303

UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
110.51 11.68 3.30 20.29 35.27 43.50 Peak
334.58 14.05 5.04 26.07 45.16 46.00 Peak
600.36 18.32 6.50 11.32 36.14 46.00 Peak
900.09 20.58 7.54 4.17 32.29 46.00 13.71 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
34.85 16.00 2.43 20.87 39.30 40.00 Peak
141.55 11.14 3.53 21.67 36.34 43.50 Peak
334.58 14.05 5.04 15.59 34.68 46.00 11.32 Peak
600.36 18.32 6.50 12.39 37.21 46.00 Peak
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UNII Band I
Mode 802.11n-HT20
Frequency TX 5785MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
108.57 11.55 3.29 19.87 34.71 43.50 Peak
333.61 14.02 5.03 25.00 44.05 46.00 Peak
600.36 18.32 6.50 11.17 35.99 46.00 10.01 Peak
900.09 20.58 7.54 8.00 36.12 46.00 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
34.85 16.00 2.43 20.47 38.90 40.00 Peak
141.55 11.14 3.53 22.74 37.41 43.50 Peak
332.64 13.99 5.01 14.83 33.83 46.00 12.17 Peak
600.36 18.32 6.50 12.06 36.88 46.00 Peak
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UNII Band I
Mode 802.11n-HT40
Frequency TX 5230MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
110.51 11.68 3.30 20.21 35.19 43.50 8.31 Peak
141.55 11.14 3.53 19.73 34.40 43.50 9.10 Peak
326.82 13.84 4.95 25.61 44.40 46.00 1.60 Peak
600.36 18.32 6.50 10.80 35.62 46.00 10.38 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
34.85 16.00 243 21.05 39.48 40.00 0.52 Peak
148.34 10.65 3.59 22.83 37.07 43.50 6.43 Peak
321.97 13.72 4.90 16.01 34.63 46.00 11.37 Peak
600.36 18.32 6.50 11.48 36.30 46.00 9.70 Peak
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UNII Band II-2A
Mode 802.11n-HT40
Frequency TX 5270MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
108.57 11.55 3.29 19.88 34.72 43.50 8.78 Peak
321.00 13.69 4.89 26.54 45.12 46.00 0.88 Peak
600.36 18.32 6.50 12.00 36.82 46.00 9.18 Peak
900.09 20.58 7.54 11.48 39.60 46.00 6.40 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

33.88 16.49 241 19.75 38.65 40.00 1.35 Peak
141.55 11.14 3.53 22.52 37.19 43.50 6.31 Peak
299.66 13.12 4.65 15.37 33.14 46.00 12.86 Peak
600.36 18.32 6.50 12.69 37.51 46.00 8.49 Peak
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UNII Band I1-2C
Mode 802.11n-HT40
Frequency TX 5550MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
108.57 11.55 3.29 21.18 36.02 43.50 7.48 Peak
331.67 13.96 5.00 25.42 4438 46.00 1.62 Peak
600.36 18.32 6.50 12.17 36.99 46.00 9.01 Peak
900.09 20.58 7.54 9.24 37.36 46.00 8.64 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
33.88 16.49 2.41 20.45 39.35 40.00 0.65 Peak
141.55 11.14 3.53 22.30 36.97 43.50 6.53 Peak
336.52 14.08 5.05 14.87 34.00 46.00 12.00 Peak
600.36 18.32 6.50 13.05 37.87 46.00 8.13 Peak
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UNII Band I
Mode 802.11n-HT40
Frequency TX 5795MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
110.51 11.68 3.30 19.61 34.59 43.50 Peak
338.46 14.14 5.07 25.08 44.29 46.00 Peak
600.36 18.32 6.50 11.22 36.04 46.00 Peak
900.09 20.58 7.54 7.78 35.90 46.00 10.10 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m)
34.85 16.00 2.43 20.07 38.50 40.00 Peak
143.49 11.00 3.55 22.14 36.69 43.50 Peak
336.52 14.08 5.05 15.95 35.08 46.00 10.92 Peak
600.36 18.32 6.50 11.48 36.30 46.00 Peak
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6.5.1.3. Frequency Above 1 GHz to 10™ harmonics

Band Edge:
Antenna #1: ACM3-5036-A1-CC-S (Integrated Antenna)
Mode 802.11a Frequency TX 5180MHz

110 Level {dBuVim)

100

80

o

40

20

03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.62 34.45 941 25.29 69.15 74.00 4.85 Peak
5150.05 34.45 941 21.93 65.79 74.00 8.21 Peak
5175.90 34.48 9.39 65.84 109.71 - --- Peak
Level {dBuVim)

107
100

80

60

40

20

03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency {MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 9.41 7.59 51.45 54.00 2.55 Average
5150.05 34.45 9.41 7.81 51.67 54.00 2.33  Average
5186.24 34.48 9.39 56.05 99.92 - ---  Average
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Mode 802.11a Frequency TX 5180MHz
107 Level (dBuVim) ;
100
80 | ABOVE, 1GHZ(PK)

1 M
60

40

20

il
5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

5148.62 34.45 9.41 23.76 67.62 74.00 6.38 Peak

5150.05 34.45 9.41 17.63 61.49 74.00 12.51  Peak

5185.47 34.48 9.39 60.19 104.06 --- --- Peak
107 Level (dBuVim)
100 3

80

60 ABOVE 1%

I
40
20
05100 5110. 5130. 5150. 5170 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 941 2.58 46.44 54.00 7.56 Average
5150.05 34.45 941 2.71 46.57 54.00 7.43  Average
5185.80 3448 9.39 50.36 94.23 - ---  Average
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Mode 802.11a Frequency TX 5320MHz
1 mLeveI {dBuV/m)
100
80 Ly, wa ABOVE 1GHZ(PK)

TW?WMMWWMWM

40

20

11
5290 5300, 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5313.98 34.62 9.38 66.12 110.12 --- --- Peak
5349.95 34.65 9.40 24.13 68.18 74.00 5.82 Peak
5350.50 34.65 9.40 26.17 70.22 74.00 3.78 Peak
Level (dBuVim)

107
100

80

60 ABOWVE 1GHZ{AV)

40

20

05290 5300, 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.87 34.62 9.38 56.60 100.60 - ---  Average
5349.95 34.65 9.40 8.09 52.14 54.00 1.86 Average
5350.39 34.65 9.40 7.50 51.55 54.00 2.45 Average
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Mode 802.11a Frequency TX 5320MHz

4o7Level (4BuVim) |

100

80
\ ABOVE 1GHZ(PK)

o o

40

20

05290 5300, 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.41 34.62 9.38 58.88 102.88 --- - Peak
5349.95 34.65 9.40 15.78 59.83 74.00 14.17  Peak
5352.15 34.65 9.40 21.05 65.10 74.00 8.90 Peak
Lewvel (dBuVim)

107
100

80

60 ABOVE 1GHZ{AV)

40

20

O5290 5300. 5320. 5340, 5360, 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.64 34.62 9.38 49.45 93.45 - ---  Average
5349.95 34.65 9.40 2.14 46.19 54.00 7.81 Average
5350.28 34.65 9.40 1.84 45.89 54.00 8.11 Average
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Mode 802.11a Frequency TX 5500MHz

1 0Lw\el (dBuVim)

100

80

60 WM
oot g Mgt b s it

40

ABOVE 1GHZ{PK)

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490, 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

5459.60 34.75 9.46 14.43 58.64 74.00 15.36  Peak

5460.00 34.75 9.46 11.71 55.92 74.00 18.08  Peak

5505.40 34.80 9.48 65.38 109.66 --- --- Peak
107 Level {dBuVim)
100 J

80

60 ABOVE 1GHZ{AV)

40

20

11
5420 5430. 5440, 5450, 5460. 5470. 5480, 5490, 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.70 34.75 9.46 0.18 44.39 54.00 9.61 Average
5460.00 34.75 9.46 0.20 44 .41 54.00 9.59 Average
5494.00 34.78 9.48 54.76 99.02 - ---  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im)

100

80

f
60 ! | M

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5440.60 34.73 9.45 11.83 56.01 74.00 17.99  Peak
5460.00 34.75 9.46 9.36 53.57 74.00 20.43  Peak
5502.00 34.80 9.48 58.56 102.84 -—- -—- Peak
Level {dBu\/m)

107
100

80

60 ABOVE 1GHZ{AV)

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.80 34.75 9.46 -1.54 42.67 54.00 11.33 Average
5460.00 34.75 9.46 -1.53 42.68 54.00 11.32 Average
5494.50 34.78 9.48 48.58 92.84 - ---  Average
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Mode

802.11a

TX 5500MHz

Frequency

110

Level {dBuV/im)

100

80

ABOV|

E 1GHK{PK}--BE3

e

40

20

it

1]
5420 5430. 5440. 5450. 5460. 5470.

5480. 5490. 5500.

Frequency (MHz)

Antenna at Horizontal Polarization

5510. 5520

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 22.67 66.91 68.20 1.29 Peak
5505.40 34.80 9.48 65.38 109.66 --- --- Peak
Level (dBuVim)

107

100

80

ABOVE 1GHK(PK)--B

40

20

(1]
5420 5430. 5440. 5450. 5460. 5470.

Frequency (MHz)

5480. 5400. 5500. 5510. 5520

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 13.84 58.08 68.20 10.12  Peak
5502.00 34.80 9.48 58.56 102.84 --- --- Peak
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Mode 802.11a Frequency TX 5700MHz

110 Level {dBuV/im)

100

80
ABOVE 1GHK{PK)--BE3

0 e g oo s ot

40

=

20

05630 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5704.72 35.05 10.22 63.38 108.65 - - Peak
5725.04 35.07 10.29 20.04 65.40 68.20 2.80 Peak
107 Level (dBuVim)
100 :
80
il ABOVE 1GHK{PK)-BE3
60 wzwwwwwwm
40
20
03630 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5695.28 35.03 10.22 56.19 101.44 - - Peak
5725.04 35.07 10.29 16.52 61.88 68.20 6.32 Peak
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX ) Page 45 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11a Frequency TX 5745MHz

1 OLe\.'\c,\l (dBuVim)

100

80
| ABOVE 1GHK{PK)--BE

60 !

40

20

05650 5660, 5680. 5700. 5720. 5740, 5760. 5780, 5800

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.80 35.05 10.29 14.23 59.57 68.20 8.63 Peak
5724.40 35.07 10.29 29.51 74.87 78.20 3.33 Peak
5749.45 35.09 1042 62.54 108.05 -—- -—- Peak
4o7Level (dBuVim)

100 3

80

E

| . 1 ABOVE 1GHK(PK)--BE

40

20

il
5650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5681.80 35.01 10.15 11.16 56.32 68.20 11.88  Peak
5724.40 35.07 10.29 19.69 65.05 78.20 13.15  Peak
5740.90 35.09 10.35 52.72 98.16 - - Peak
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Mode 802.11a Frequency TX 5825MHz

110 Level {dBuV/im)

100

80

L W ABOVE 1GHK(PK)--BE
60 MWW
40
20
05?50 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5829.05 35.19 10.26 64.29 109.74 --- --- Peak
5850.65 35.21 10.22 28.84 74.27 78.20 3.93 Peak
5864.00 35.23 10.18 20.13 65.54 68.20 2.66 Peak

107 Level {dBuV/im)

1
100
a0
| ABOVE 1GHK(PK)--BE
2
60 M3
AL LY LT TSN SR

40

20

05?50 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5831.00 35.19  10.26 55.29 100.74 - - Peak
5854.10 35.23 10.22 16.03 61.48 78.20 16.72  Peak
5862.80 35.23 10.18 11.40 56.81 68.20 11.39  Peak
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Mode 802.11n-HT20 Frequency TX 5180MHz

17 Level {dBuV/im)

110

90

’ M (PM

50

30

10

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.40 34.45 941 26.92 70.78 74.00 3.22 Peak
5150.05 34.45 9.41 26.38 70.24 74.00 3.76 Peak
5186.46 34.48 9.39 70.31 114.18 -—- -—- Peak
Level {dBuV/im)

107
100

80

60

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 8.22 52.08 54.00 1.92 Average
5150.05 34.45 9.41 8.55 52.41 54.00 1.59 Average
5185.58 34.48 9.39 59.26 103.13 - ---  Average
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Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level {dBuV/im)

100

80

40

ABOV Z(PK)

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5145.32 34.45 941 21.86 65.72 74.00 8.28 Peak
5150.05 34.45 9.41 16.52 60.38 74.00 13.62  Peak
5184.15 34.48 9.39 64.14 108.01 -—- -—- Peak
Level {dBuV/im)

107
100

80

60 ABOVE 1GHZ(AV)

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 9.41 3.05 46.91 54.00 7.09 Average
5150.05 34.45 9.41 3.26 47.12 54.00 6.88 Average
5185.47 34.48 9.39 52.36 96.23 - ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT20 Frequency TX 5320MHz
1 1?Level (dBuVim)
110
90
| ABOVE 1GHZ{PK)
70| i

50

30

10

o

5290 5300, 5320. 5340.

Frequency (MHz)

5360. 5380. 5400

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5318.71 34.62 9.38 71.28 115.28 - - Peak
5349.95 34.65 9.40 19.40 63.45 74.00 10.55  Peak
5351.05 34.65 9.40 24.79 68.84 74.00 5.16 Peak
4o7Level (dBuVim) |
100
80
60 ABOVE 1GHZ{AV)
&
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 9.38 59.22 103.22 - ---  Average
5349.95 34.65 9.40 5.79 49.84 54.00 4.16 Average
5350.17 34.65 9.40 5.71 49.76 54.00 4.24 Average
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Mode

802.11n-HT20

Frequency

TX 5320MHz

107 Level {dBuV/im)

100

80

ABOVE '1GHZ{PK}

A
w""vw
60

40

20

Fo
3%}

S

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5327.51 34.63 9.38 63.65 107.66 --- - Peak
5349.95 34.65 9.40 16.67 60.72 74.00 13.28  Peak
5354.46 34.65 9.40 17.80 61.85 74.00 12.15  Peak
1o7Level (dBuVim)
100 i
80
60 ABOVE 1GHZ(AV)
2
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 9.38 52.40 96.40 --- ---  Average
5349.95 34.65 9.40 0.91 44.96 54.00 9.04 Average
5350.17 34.65 9.40 0.86 4491 54.00 9.09 Average
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Mode 802.11n-HT20 Frequency TX 5500MHz

110 Level {dBuV/im)

100

80

1 7
60 HWWWMMWMMUMW

40

ABOVE 1GHZ{PK}

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.70 34.75 9.46 14.20 58.41 74.00 15.59  Peak
5460.00 34.75 9.46 11.47 55.68 74.00 18.32  Peak
5493.90 34.78 9.48 69.14 113.40 -—- -—- Peak
Level {dBuV/im)

107
100

80

60 ABOVE 1GHZ{AV)

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5425.30 34.72 9.44 0.76 44.92 54.00 9.08 Average
5460.00 34.75 9.46 0.56 44.77 54.00 9.23  Average
5495.90 34.78 9.48 57.01 101.27 - ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level {dBuV/im)

100

80
T ABOVE 16

iy
60 ; | MM
[EXTTE N SRT PPN RO, NP S Y WP

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5437.10 34.73 9.45 11.78 55.96 74.00 18.04  Peak
5460.00 34.75 9.46 10.61 54.82 74.00 19.18  Peak
5493.80 34.78 9.48 62.67 106.93 --- -—- Peak
1o7Level (dBuVim)
100 T

80

60 ABOVE 1GHZ{AV)

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.50 34.75 9.46 -1.18 43.03 54.00 10.97 Average
5460.00 34.75 9.46 -1.20 43.01 54.00 10.99 Average
5494.60 34.78 9.48 51.28 95.54 - ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode

802.11n-HT20

TX 5500MHz

Frequency

110 Level {dBuV/im)

100

80

1 T
BOM

40

ABOVE 1GHK{PK)--BE3

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 22.03 66.27 68.20 1.93 Peak
5493.90 34.78 9.48 69.14 113.40 --- --- Peak

Detector

4o7Level (4BuVim)

100

80

ABOVE 1GHK{PK)--BE3

" AWWWMMWWWMW

40

20

0
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 13.53 57.77 68.20 10.43  Peak
5493.80 34.78 9.48 62.67 106.93 --- --- Peak

Detector
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT20 Frequency TX 5700MHz

1 0Lw\el (dBuVim)

100

80
I ABOVE 1GHK(PK)--BE3

o b

40

20

05630 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5703.92 35.05 10.22 64.13 109.40 --- --- Peak
5725.04 35.07  10.29 19.10 64.46 68.20 3.74  Peak
Level {dBuVim)

107
100

80
| ABOVE 1GHK{PK}--BE3

60

40

20

il
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5694.88 35.03 10.22 57.60 102.85 - - Peak
5725.04 35.07 10.29 13.54 58.90 68.20 9.30 Peak
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT20 Frequency TX 5745MHz

1 0Lw\el (dBuVim)

100

80

| ABOVE 1GHK{PK)--BE
1
60

40

20

(=]

5650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.05 35.05 10.29 16.10 61.44 68.20 6.76  Peak
5724.85 35.07  10.29 31.49 76.85 78.20 1.35 Peak
5750.05 35.09 10.42 64.59 110.10 --- --- Peak
Level (dBuVim)

107
100

80
ABOVE 1GHK{PK)--BE

60 1w~«")‘w
[PATPTSE RV PP | ST RIY | RO
40

20

11
5650 5660, 5680. 5700, 5720. 5740, 5760. 5780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5713.45 35.05 10.29 13.04 58.38 68.20 9.82 Peak
5724.85 35.07 10.29 2541 70.77 78.20 7.43 Peak
5748.10 35.09 10.42 57.15 102.66 - - Peak
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT20 Frequency TX 5825MHz

110 Level {dBuV/im)

100

80

, ﬂw ; ABOVE 1GHK(PK)-BE
°0 MWWWM MMWWWW«
40
20
05?50 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5820.35 35.19  10.30 66.27 111.76 -—- -—- Peak
5850.20 35.21 10.22 27.61 73.04 78.20 5.16 Peak
5861.90 3523  10.18 17.71 63.12 68.20 5.08 Peak

107 Level {dBuV/im) :

100
80
| o ABOVE 1GHK{PK)--BE
WWWWMJ | “W‘f
. g
vt Pt ot s s sttt

40

20

05?50 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5823.65 35.19  10.26 58.36 103.81 - - Peak
5852.00 35.21 10.22 18.17 63.60 78.20 14.60  Peak
5861.00 35.23 10.18 12.24 57.65 68.20 10.55  Peak
File Number: C1M1603182 Report Number: EM-F160207
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No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5190MHz

107 Level {dBuV/im)

100

80

Vi
GOWM/MM

40

ABOVE '1GHZ{PK}

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.00 34.45 9.41 21.87 65.73 74.00 8.27  Peak
5150.08 34.45 9.41 20.06 63.92 74.00 10.08  Peak
5192.56 34.50 9.37 60.89 104.76 - - Peak
107 Level (dBuV/im)
100
3
80
60 1 ABOVE 1GHZ(AV)
40
20
05100 5110. 5130. 5150. 5170 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
5149.90 34.45 941 8.32 52.18 54.00 1.82  Average
5150.08 34.45 9.41 8.45 52.31 54.00 1.69 Average
5177.80 34.48 9.39 49.46 93.33 -— ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT40 Frequency TX 5190MHz
107 Level {dBuV/im)
100 2
80 m;&
t M
" mewwﬂw
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.90 34.45 941 18.21 62.07 74.00 11.93  Peak
5150.08 34.45 9.41 18.73 62.59 74.00 1141  Peak
5203.00 34.50 9.37 54.51 98.38 --- --- Peak
107 Level {dBuV/im)
100
3
a0 ¥
60 ABOVE 1GHZ(AVY
¥
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.90 34.45 941 2.45 46.31 54.00 7.69 Average
5150.08 34.45 9.41 2.60 46.46 54.00 7.54 Average
5198.86 34.50 9.37 42.74 86.61 --- ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level {dBuV/im)

100 M

80

| ABOVE 1GHZ(PK)
%MS
60 MMMMMMNWMWW

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.30 34.62 9.38 61.24 105.24 -— - Peak
5349.95 34.65 9.40 19.39 63.44 74.00 10.56  Peak
5350.39 34.65 9.40 24.30 68.35 74.00 5.65 Peak
107 Level {dBuV/im)
100 1
80
60 N ABOVE 1GHZ(AV)
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5321.79 34.62 9.38 51.18 95.18 - ---  Average
5349.95 34.65 9.40 8.36 52.41 54.00 1.59 Average
5350.17 34.65 9.40 8.25 52.30 54.00 1.70  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level (dBuV/im)

100 !
) MM\

60

ABOVE '1GHZ{PK}

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5314.31 34.62 9.38 55.61 99.61 -—- -—- Peak
5349.95 34.65 9.40 13.84 57.89 74.00 16.11  Peak
5350.28 34.65 9.40 17.29 61.34 74.00 12.66  Peak

1o7Level (dBuVim)

100

1
80 ‘v

60 ABOVE 1GHZ{AV)

40

20

0
5290 5300, 5320. 5340, 5360, 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5301.44 34.60 9.37 4423 88.20 - ---  Average
5349.95 34.65 9.40 2.03 46.08 54.00 7.92  Average
5350.06 34.65 9.40 2.02 46.07 54.00 7.93 Average
File Number: C1M1603182 Report Number: EM-F160207
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)

100

80
AB(

o =

[T e T T e ATy
40
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 15.12 59.33 74.00 14.67  Peak
5459.96 34.75 9.46 15.02 59.23 74.00 14.77  Peak
5522.48 34.82 9.55 60.12 104.49 -—- -—- Peak
107 Level {dBuV/im)
100
3
v
a0
60 ABOVE [l AV)
1
40
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 0.54 44.75 54.00 9.25 Average
5459.96 34.75 9.46 0.76 44.97 54.00 9.03 Average
5497.28 34.80 9.48 48.20 92.48 -—- ---  Average
File Number: C1M1603182 Report Number: EM-F160207
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)

100 3

% /N/N\M ABOVE HGHZ(PK)
60 1 M \\N“w
AT, YRR R LTI TR PR IR IR L

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.12 34.75 9.46 12.06 56.27 74.00 17.73  Peak
5459.96 34.75 9.46 9.98 54.19 74.00 19.81  Peak
5503.04 34.80 9.48 54.97 99.25 -—- -—- Peak
Level {dBu\/m)

107
100

80

60 ABOVEIGHZ{AV)

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 -1.12 43.09 54.00 1091 Average
5459.96 34.75 9.46 -1.09 43.12 54.00 10.88 Average
5497.16 34.80 9.48 42.70 86.98 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level (dBuV/im)

100

80

i
o0 MM%MMMMM

40

ABOVE 1GHK({PK)--

20

05420 5430. 5450. 5470. 5490. 5510. 5530. 5540

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 20.11 64.35 68.20 3.85 Peak
5522.48 34.82 9.55 60.12 104.49 --- --- Peak
4o7Level (dBuVim)
100 2

80

ABOVE 1GHK{P

60 » - MW “M"-n

40

20

il
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 15.04 59.28 68.20 8.92 Peak
5503.04 34.80 9.48 54.97 99.25 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5670MHz
1 OLeveI {dBuV/m)
100 /Mr‘w
80
ABOVE 1GHK{PK)--BE3
60 WWWWW
40
20
05650 H660. h680. 5700. 5720. 5740. 5760
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5666.94 35.01 10.08 62.97 108.06 -— -— Peak
5725.02 35.07 10.29 13.91 59.27 68.20 8.93 Peak

4o7Level (4BuVim)

100 1

) /(VM
, ABOVE 1GHK(PK)--BE3
g
. %
MWWMMWWMM

40

20

0
5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5660.01 3499  10.08 52.70 97.77 - - Peak
5725.02 35.07 10.29 8.95 54.31 68.20 13.89  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT40 Frequency TX 5755MHz
107 Level (dBuV/im)
100
80
W ABOVE |14
o0 WMWMWMW
40
20
05550 h660. 5680. H700. 5720. H740. 5760 h780. h800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuv) (dBuV/m) (dBuV/m) (dB)
5714.65 35.05 10.29 21.69 67.03 68.20 1.17 Peak
5724.70 35.07 10.29 30.28 75.64 78.20 2.56 Peak
5740.30 35.09 10.35 61.05 106.49 -— -— Peak

107 Level (dBuVim)

100

3
80
| Mﬂjwd ABOVEJIGHK(PK)--BE4
1 T 1
" MWMMWMWM M

40

20

11
5650 5660, 5680. 5700, 5720. 5740, 5760. 5780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.95 35.05 10.29 19.86 65.20 68.20 3.00 Peak
5722.00 35.07 10.29 24.68 70.04 78.20 8.16 Peak
5741.50 35.09 10.35 54.56 100.00 - - Peak
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AUDIX Technology Corp.

No. 53-11, Dingfu, Linkou, Dist.,

New Taipei City244, Taiwan

Page 66 of 201

Tel: +886 2 26099301
Fax: +886 2 26099303

Mode 802.11n-HT40 Frequency TX 5795MHz
1 OLeveI {dBuV/m)
100
80
% 3 ABOVE|1GHK{PK)-BE4
e
60 MWMWW
a0
20
11
5750 5760, 5780. 5800. 5820. 5840, 5860. 5880. 5900

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5783.00 3513 10.34 63.88 109.35 --- --- Peak
5852.45 3521 10.22 25.24 70.67 78.20 7.53 Peak
5862.95 3523  10.18 21.39 66.80 68.20 1.40 Peak
107 Level (dBuVim)
100 :
80
T ) ABOVE 1GHK(PK)--BE
60 WW
40
20
05?50 5760. 5780. 5300, 5820. 5840, 5860, 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5785.55 35.15  10.34 55.54 101.03 -—- - Peak
5852.30 3521 10.22 17.78 63.21 78.20 14.99  Peak
5860.40 3523  10.18 11.99 57.40 68.20 10.80  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Antenna #2: ACM3-5036-A1-CC-S (FX-ANT-A8)
Mode 802.11a Frequency TX 5180MHz

1 OLe\.rel (dBuVim)

100

80

ABOVE 1

LK
WM«M—NWWM;WW W
60

40

20

o

5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.40 34.45 9.41 25.73 69.59 74.00 4.41 Peak
5150.05 34.45 941 25.79 69.65 74.00 4.35 Peak
5183.05 34.48 9.39 66.60 110.47 -—- -—- Peak
Level (dBuVim)

107
100

80

60 ABOVE 1GHZ(AV)

=3

40

20

11
5100 5110. 5130. 5150, 5170. 5190. 5210
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 7.14 51.00 54.00 3.00 Average
5150.05 34.45 9.41 7.26 51.12 54.00 2.88 Average
5185.69 34.48 9.39 56.34 100.21 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5180MHz

107 Level (dBuV/im)

100

80
ABOVE THHZ(RK)
Al

17

N ——

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.62 34.45 941 24.80 68.66 74.00 5.34 Peak
5150.05 34.45 9.41 24.07 67.93 74.00 6.07 Peak
5184.70 34.48 9.39 63.84 107.71 --- --- Peak
1o7Level (dBuVim)
100 3

80

60 ABOVE 1GHZ(AV)

40

20

05100 5110, 5130. 5150, 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 4.61 48.47 54.00 5.53 Average
5150.05 34.45 9.41 4.84 48.70 54.00 530 Average
5185.58 34.48 9.39 53.48 97.35 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11a Frequency TX 5320MHz
1 10Level (dBuVim}) -
100
80 ", Lo ABOVE 1GHZ(PK)
MM ‘\J'\“H'LNS

: M

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5318.38 34.62 8.70 67.72 111.04 -—- - Peak
5349.95 34.65 8.61 28.73 71.99 74.00 2.01 Peak
5351.05 34.65 8.61 25.87 69.13 74.00 4.87 Peak
Level {dBuVim)

110

100
80

60 ABOVE 1GHZ{AV)

\\\q

40

20

052‘30 5300, 5320. 5340, 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.53 34.62 8.70 58.47 101.79 - ---  Average
5349.95 34.65 8.61 8.07 51.33 54.00 2.67 Average
5350.17 34.65 8.61 7.86 51.12 54.00 2.88 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5320MHz

110 Level (dBuV/im)

1
100
80 \ W .\V\A‘ﬂw ABOVE 1GHZ(PK)
o W
M {
60

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.43 34.62 8.70 57.62 100.94 -—- -—- Peak
5349.95 34.65 8.61 12.74 56.00 74.00 18.00 Peak
5351.05 34.65 8.61 20.63 63.89 74.00 10.11  Peak
1 ~Level (dBuVim)

100

80

60 ABOVE 1GHZ{AV)

40

20

[=]

5200 5300, 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.42 34.62 8.70 47.94 91.26 - ---  Average
5349.95 34.65 8.61 -0.19 43.07 54.00 10.93 Average
5350.06 34.65 8.61 -0.21 43.05 54.00 10.95 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5500MHz

110 Level {dBuV/im)

100

80

60 1 QM
(SIS YT NP SO RO R PR MW B L

40

ABOVE 1GHZ(PK})

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.00 34.75 9.46 13.91 58.12 74.00 15.88  Peak
5460.00 34.75 9.46 12.37 56.58 74.00 17.42  Peak
5506.80 34.80 9.55 65.04 109.39 -—- -—- Peak
Level {dBuV/im)

107
100

80

60 ABOVE 1GHZ{AV)

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.90 34.75 9.46 -0.22 43.99 54.00 10.01 Average
5460.00 34.75 9.46 -0.21 44.00 54.00 10.00 Average
5494.10 34.78 9.48 55.63 99.89 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im)

100

80

T
60 ) M
P i ettt ottt fsd ety

40

ABOWVE 1GHZ(

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5456.20 34.75 9.46 11.79 56.00 74.00 18.00  Peak
5460.00 34.75 9.46 9.51 53.72 74.00 20.28  Peak
5494.30 34.78 9.48 62.28 106.54 -—- -—- Peak
1o7Level (dBuVim)
100 3

80

60 ABOVE 1GHZ{AV)

40

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.70 34.75 9.46 -1.00 43.21 54.00 10.79 Average
5460.00 34.75 9.46 -1.04 43.17 54.00 10.83 Average
5494.50 34.78 9.48 52.79 97.05 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11a Frequency TX 5500MHz

1 0Lw\el (dBuVim)

100

80

WMWWMMW“'MW
60

40

ABOVE [IGHK(PK)--BE3

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490, 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 20.61 64.85 68.20 3.35 Peak
5506.80 34.80 9.55 65.04 109.39 --- --- Peak
Level {dBuVim)

107
100

80

1
60

40

ABOVE 1GHK{PK}--BE3

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 19.12 63.36 68.20 4.84 Peak
5494.30 34.78 9.48 62.28 106.54 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5700MHz

110 Level {dBuV/im)

100

80
ABOVE 1GHK{PK)--BE3

40

20

11
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5705.44 35.05 9.73 64.87 109.65 --- --- Peak
5725.04 35.07 9.78 20.93 65.78 68.20 2.42 Peak
107 Level (dBuVim)
100 1
"""F" ) ABOVE 1GHK(PK)--BE3
60 M%ﬁ
MWWMWMWAMW
40
20
n5630 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5702.96 35.05 9.73 50.67 95.45 - - Peak
5725.04 35.07 9.78 10.04 54.89 68.20 13.31  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11a Frequency TX 5745MHz
110Level (dBuVim)
100
80
| lj ABOVE 1GHK{PK)--BE
°0 W

40

20

05650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.65 35.05 10.29 14.27 59.61 68.20 8.59 Peak
5723.65 35.07 10.29 31.40 76.76 78.20 1.44 Peak
5739.25 35.09 10.35 62.86 108.30 --- -—- Peak
Level (dBuVim)

107
100

3

awv\\ ; ABOVE 1GHK(PK)--BE

e

40

80

20

11
5650 5660, 5680. 5700. 5720. 5740, 5760, 5780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5680.30 35.01 10.15 10.31 55.47 68.20 12.73  Peak
5724.10 35.07 10.29 14.97 60.33 78.20 17.87  Peak
5739.70 35.09 10.35 47.69 93.13 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11a Frequency TX 5825MHz

110 Level (dBuV/im)

100

80 2

L L ABOVE 1GHK(PK)--BE
. WM

40

=

20

05?50 5760. 5780. 5800. 5820. 5840, 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5831.45 35.19 10.26 66.44 111.89 - - Peak
5850.20 35.21 10.22 32.33 717.76 78.20 0.44 Peak
5860.70 35.23 10.18 21.58 66.99 68.20 1.21 Peak
Level {dBuV/im)

107
100 1

80

U, 5 ABOVE 1GHK(PK)--BE
™ h‘\,\
" w

B e st

40

20

05?50 5760. 5780. 5300, 5820. 5840, 5860, 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5830.85 35.19  10.26 51.92 97.37 - - Peak
5850.65 35.21 10.22 18.44 63.87 78.20 14.33  Peak
5871.50 3526  10.18 10.03 55.47 68.20 12.73  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5180MHz

1 OLe\.rel (dBuVim)

100

80

40

ABOVE 1GHE(PK)

20

o

5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.08 34.45 941 24.97 68.83 74.00 5.17 Peak
5150.05 34.45 9.41 20.66 64.52 74.00 9.48 Peak
5184.37 34.48 9.39 69.09 112.96 -—- -—- Peak
Level (dBuVim)

107
100

80

60

; ABOVE 1GHI(AV)
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 5.22 49.08 54.00 492 Average
5150.05 34.45 9.41 5.31 49.17 54.00 4.83 Average
5186.13 34.48 9.39 59.04 102.91 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level (dBuV/im)

3

100 _
80
, ,{‘/_NN ww\m ABOVE 1GHZ(PK)

40

20

11
5100 5110, 5130. 5150, 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 941 16.35 60.21 74.00 13.79  Peak
5150.05 34.45 941 8.58 52.44 74.00 21.56  Peak
5177.00 34.48 9.39 55.73 99.60 - - Peak
107 Level {dBuVim)
100
3
80
60 ABT 1GHZ(AV)
3
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 9.41 -2.52 41.34 54.00 12.66 Average
5150.05 34.45 9.41 -2.51 41.35 54.00 12.65 Average
517491 34.48 9.39 45.55 89.42 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level (dBuV/im)

100

80 ABOVE 1GHZ(PK)

3
W e Al Pl ot b

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.74 34.63 8.66 62.78 106.07 -—- -—- Peak
5349.95 34.65 8.61 9.35 52.61 74.00 21.39  Peak
5396.37 34.70 8.49 11.13 54.32 74.00 19.68  Peak
Level {dBuVim)

107
100 1

80

60 ABOVE 1GHZ{AV)

213
40
20
052‘30 5300, 5320. 5340, 5360, 5380, 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5313.87 34.62 8.70 52.82 96.14 --- ---  Average
5349.95 34.65 8.61 -1.56 41.70 54.00 12.30 Average
5351.93 34.65 8.61 -1.53 41.73 54.00 12.27 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level (dBuV/im)

100 1

%0 /MW m\ ABOVE 1GHZ(PK)
60
MWNW// M :
AL T A T g A et At g

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.65 34.62 8.70 52.27 95.59 -—- -—- Peak
5349.95 34.65 8.61 8.56 51.82 74.00 22.18  Peak
5392.74 34.68 8.53 10.24 53.45 74.00 20.55  Peak
Level {dBuVim)

107
100

80

60 ABOWE 1GHZ{AV)

23

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.19 34.62 8.70 41.70 85.02 - ---  Average
5349.95 34.65 8.61 -2.99 40.27 54.00 13.73 Average
5351.71 34.65 8.61 -2.95 40.31 54.00 13.69 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level {dBuV/im)

100

80

Ly ABOVE 1G 1EK|
™ P il et b ot e oo D ek b WM

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5452.30 34.75 8.61 11.81 55.17 74.00 18.83  Peak
5460.00 34.75 8.61 9.38 52.74 74.00 21.26  Peak
5493.70 34.78 8.69 64.02 107.49 -—- -—- Peak
Level {dBuV/im)

107
100

80

60

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5425.90 34.72 8.53 -1.30 41.95 54.00 12.05 Average
5460.00 34.75 8.61 -1.81 41.55 54.00 12.45 Average
5493.80 34.78 8.69 53.07 96.54 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT20 Frequency TX 5500MHz

Level {dBuV/im)

107
100 3

80 ,J'/—WU\M A:;}g-umzmm
: M \M\W\;
Pt M bl st bt ey Ty

40

bl

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5421.00 34.72 8.53 10.24 53.49 74.00 20.51  Peak
5460.00 34.75 8.61 8.42 51.78 74.00 2222  Peak
5504.50 34.80 8.73 51.40 94.93 -—- -—- Peak
107 Level {dBuV/im)
100
3
a0
60 ABOVE 1GHZ(AV)
40 X
20
05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.90 34.75 8.61 -2.81 40.55 54.00 13.45 Average
5460.00 34.75 8.61 -2.86 40.50 54.00 13.50 Average
5506.50 34.80 8.73 40.21 83.74 - ---  Average
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX X Page 83 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT20 Frequency TX 5500MHz

1 0?Le\.rel (dBuVim)

100

80

ABOVE 1GHK({PK)"

60

WW%WWMWWM

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490, 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 8.96 52.38 68.20 15.82  Peak
5493.70 34.78 8.69 64.02 107.49 -—- -—- Peak
4o7LeVvel (dBUVim)
100 7

80
ABOYE 1GHWYPK)--BE3

60 M
P M g A b A ]

40

20

il
5420 5430. 5440. 5450. 5460, 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 7.33 50.75 68.20 17.45  Peak
5504.50 34.80 8.73 51.40 94.93 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5700MHz

107 Level (dBuV/im)

100

80

o0 I | %WMWWWWMMW

ABOVE 1GHK{PK)--BE3

=
=

40

20

11
5680 5690, 5700. 5710. 5720. 5730. 5740. 5750, 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5701.92 35.05 9.73 61.06 105.84 -—- -—- Peak
5725.04 35.07 9.78 14.06 58.91 68.20 9.29 Peak
Level {dBuVim)

107
100 1

80
ABOVE 1GHK(PK)--BE3
60 M MQ
W T P N T W Y R

40

20

0
5680 5690, 5700, 5710. 5720. 5730. 5740. 5750, 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5694.48 35.03 9.68 51.31 96.02 - - Peak
5725.04 35.07 9.78 9.26 54.11 68.20 14.09  Peak
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX X Page 85 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT20 Frequency TX 5745MHz

107 Level (dBuV/im)

100

80

| ) ABOVE 1GHK{PK)--BE
60 1 H"ﬁ‘lﬂ
Wk

40

20

11
5650 5660, 5680. 5700. 5720. 5740, 5760, 5780. 5800
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5661.40 3499  10.08 11.02 56.09 68.20 12.11  Peak
5724.70 35.07 10.29 18.21 63.57 78.20 14.63  Peak
5747.20 35.09 1042 58.91 104.42 -—- -—- Peak
Level {dBuVim)

107
100 3

80
| ABOVE 1GHK{PK)--BE

60 1 2

40

20

0
5650 5660, 5680, 5700. 5720, 5740, 5760, 5780, 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5711.20 35.05 10.29 10.41 55.75 68.20 12.45  Peak
5724.85 35.07 10.29 11.66 57.02 78.20 21.18  Peak
5751.70 35.11 10.42 48.54 94.07 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT20 Frequency TX 5825MHz

1 0?Le\.rel (dBuVim)

100

80

L ABOVE 1GHK(PK)--BE
¥ i 2
o0 W MMB
DA Bt A g

40

20

o

5750 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5818.85 35.17 10.30 62.39 107.86 --- --- Peak
5854.25 35.23 10.22 18.72 64.17 78.20 14.03  Peak
5865.05 35.23 10.18 12.71 58.12 68.20 10.08  Peak
Level (dBuVim)

107
100 1

80

| ABOVE 1GHK{PK)--BE
o0 ST RERPITTRRPTIAY WA W AP W, TP o MQ ;
R T B L

40

20

05?50 5760. 5780. 5800. 5820. 5840, 5860. 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5827.55 35.19  10.26 52.07 97.52 - - Peak
5858.90 35.23 10.22 10.26 55.71 78.20 2249  Peak
5885.45 3526  10.15 10.87 56.28 68.20 11.92  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT40 Frequency TX 5190MHz

1 0?Le\.rel (dBuVim) .

100 W

80

L
60
et ittt ]

40

ABOVE 1GHZ{PK)

20

05100 5110. 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5145.43 34.45 941 24.49 68.35 74.00 5.65 Peak
5150.05 34.45 941 22.04 65.90 74.00 8.10 Peak
5180.52 34.48 9.39 60.26 104.13 -—- -—- Peak
107 Level (dBuVim)
100
3
v
a0
60 4 ABOVE 1GHZ(AV)
40
20
05100 5110, 5130, 5150, 5170. 5190. 5210
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 7.28 51.14 54.00 2.86 Average
5150.05 34.45 9.41 7.48 51.34 54.00 2.66 Average
5202.74 34.50 9.37 48.56 92.43 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5190MHz

107 Level (dBuV/im) i

100 W

80

GOMMM«WWW—M«VW

40

ABOVE '1GHZ{PK}

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 941 21.59 65.45 74.00 8.55 Peak
5150.05 34.45 941 21.04 64.90 74.00 9.10 Peak
5180.08 34.48 9.39 59.43 103.30 --- - Peak
Level {dBuV/im)

107
100

80

60 ABOVE 1GHZ{AV)

-]

40

20

05100 5110, 5130. 5150, 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 9.41 6.83 50.69 54.00 3.31 Average
5150.05 34.45 9.41 7.00 50.86 54.00 3.14 Average
5199.11 34.50 9.37 48.02 91.89 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level {:IBuV.-m}

100 J(‘

80

ABOVE '1GHZ{PK}

60

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5294.40 34.60 8.74 59.26 102.60 -—- -—- Peak
5349.95 34.65 8.61 15.63 58.89 74.00 15.11  Peak
5350.39 34.65 8.61 20.76 64.02 74.00 9.98  Peak
Level {dBuVim)

107
100

1

80

60 ABOVE 1GHZ{AV)

40

20

052‘30 5300, 5320. 5340, 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5298.25 34.60 8.74 49.66 93.00 - ---  Average
5349.95 34.65 8.61 5.03 48.29 54.00 5.71 Average
5350.28 34.65 8.61 4.84 48.10 54.00 5.90 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level (dBuV/im)

100

. /,MV»MW\..\ I
. \"\MM';
JWMWMWMWWWW

40

20

11
5290 5300. 5320. 5340, 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5304.41 34.60 8.74 49.73 93.07 - - Peak
5349.95 34.65 8.61 9.65 52.91 74.00 21.09  Peak
5350.28 34.65 8.61 10.46 53.72 74.00 20.28  Peak
107 Level {dBuV/im)
100
80 W !
60 JF \ ABOVE 1GHZ{AV)
3
40
20
05290 5300, 5320. 5340, 5360, 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5323.77 34.62 8.70 37.82 81.14 - ---  Average
5349.95 34.65 8.61 -1.83 41.43 54.00 12.57 Average
5350.50 34.65 8.61 -1.89 41.37 54.00 12.63 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im) .

100
w0 " ABOVE I (PK)
o HM

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 14.49 58.70 74.00 1530  Peak
5459.96 34.75 9.46 11.99 56.20 74.00 17.80  Peak
5502.68 34.80 9.48 58.32 102.60 --- --- Peak
107 Level {dBuV/im)

100

3
a0
60 ABOVE [HaHZ{AV)
T

40

20

05420 5430. 5450. 5470. 5490. 5510. 5530. 5540

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 -0.12 44.09 54.00 9.91 Average
5459.96 34.75 9.46 0.00 44.21 54.00 9.79 Average
5497.40 34.80 9.48 45.80 90.08 - ---  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im) .

100

80 ) ABOVE [I1 (PK)
o 1 M

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.84 34.75 9.46 15.50 59.71 74.00 1429  Peak
5459.96 34.75 9.46 14.83 59.04 74.00 1496  Peak
5507.48 34.80 9.55 59.27 103.62 -—- -—- Peak
1o7Level (dBuVim)
100 ;
v

80

60 ABOVE [IGHZ(AV)

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.48 34.75 9.46 0.17 44.38 54.00 9.62 Average
5459.96 34.75 9.46 0.41 44.62 54.00 9.38 Average
5497.04 34.80 9.48 47.03 91.31 - ---  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level (dBuV/im)

100

80

ABOVE 1GHK(PK)-\BE3
W W
%0 WM

40

20

05420 5430. 5450. 5470. 5490. 5510. 5530. 5540

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 17.26 61.50 68.20 6.70  Peak
5502.68 34.80 9.48 58.32 102.60 --- --- Peak
Level {dBuVim)

107
100

80

ABOVE 1GHK{PK}-BE3,
W b
" M

40

20

il
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 18.81 63.05 68.20 5.15 Peak
5507.48 34.80 9.55 59.27 103.62 - - Peak
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Mode 802.11n-HT40 Frequency TX 5670MHz
107 Level {dBuV/im) .
100 M
80
| ABOVE 1GHK{PK)--BE3
¥
60 %
EETEVRPSE S S AT A T R B
40
20
11
5650 5660. 5680. 5700. 5720. 5740. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5680.03 35.01  10.15 58.93 104.09 --- --- Peak
5725.02 35.07 10.29 11.32 56.68 68.20 11.52  Peak
Level (dBuVim)

107
100
1

a0 J
" ABOVE 1GHK(PK)--BE3
60 WM%
st gl e it by AT e 0 i

40

20

0
5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5661.00 3499  10.08 47.67 92.74 - - Peak
5725.02 35.07 10.29 8.67 54.03 68.20 14.17  Peak
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX X Page 95 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5755MHz

107 Level (dBuV/im)

100

80

L ABOVEWGHK(PK)--BE
W -
60 e

40

20

11
5650 5660, 5680. 5700. 5720. 5740, 5760, 5780. 5800
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5710.30 35.05 10.29 21.21 66.55 68.20 1.65 Peak
5721.55 35.07 10.29 25.20 70.56 78.20 7.64 Peak
5740.15 35.09 10.35 57.48 102.92 -—- -—- Peak
Level {dBuVim)

107
100

3

80
| ABQVE 1GHK(PK)--BE
1n¢ ,hmf‘"f

2
60
Lt P 5ottt ksl s M‘*W"wa

40

20

05650 5660, 5680. 5700. 5720. 5740, 5760. 5780, 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.80 35.05 10.29 15.89 61.23 68.20 6.97  Peak
5721.85 35.07 10.29 13.80 59.16 78.20 19.04  Peak
5738.65 35.09 10.35 47.66 93.10 - - Peak
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Mode 802.11n-HT40 Frequency TX 5795MHz

110 Level (dBuV/im)

100

80

N ABOVE 1GHK(PK)-BE
60 M%

40

20

05?50 5760. 5780. 5800. 5820. 5840, 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5783.15 35.13 10.34 62.76 108.23 - - Peak
5854.25 35.23 10.22 23.26 68.71 78.20 9.49 Peak
5860.85 35.23 10.18 19.88 65.29 68.20 291 Peak
Level {dBuV/im)

107
100

80
L | ABOVE 1GHK(PK)--BE
W’F"‘ b
. %2 -

40

20

05?50 5760. 5780. 5300, 5820. 5840, 5860, 5880. 5900
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5779.85 35.13 10.38 49.03 94.54 - - Peak
5852.60 35.21 10.22 9.94 55.37 78.20 22.83  Peak
5862.80 35.23 10.18 9.97 55.38 68.20 12.82  Peak
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Antenna #3: ANTDP-048A
Mode 802.11a Frequency TX 5180MHz

1 0?Le\.rel (dBuVim)

100

80

W

40

ABOVE IGHZ(PK)

20

03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.40 34.45 9.41 23.05 66.91 74.00 7.09 Peak
5150.05 34.45 9.41 21.84 65.70 74.00 8.30 Peak
5183.60 34.48 9.39 62.97 106.84 - - Peak
107 Level {dBuVim)
100
80
60 ABOWVE 1GHZ(AV)
7
40
20
05100 5110, 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 431 48.17 54.00 5.83 Average
5150.05 34.45 941 4.55 48.41 54.00 5.59 Average
5185.58 34.48 9.39 52.36 96.23 - ---  Average
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Mode 802.11a Frequency TX 5180MHz

107 Level {dBuVim)

100

80

" MM

40

ABOVE Z(PK)

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.73 34.45 941 22.44 66.30 74.00 7.70 Peak
5150.05 34.45 941 20.19 64.05 74.00 9.95 Peak
5181.62 34.48 9.39 63.12 106.99 --- - Peak
Level {dBuVim)

107
100

80

60 ABOVE 1GHZ{AV)

40

20

ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 5.17 49.03 54.00 497 Average
5150.05 34.45 9.41 5.43 49.29 54.00 471 Average
5185.03 34.48 9.39 53.62 97.49 --- ---  Average
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Mode

802.11a

Frequency

TX 5320MHz

107 Level {dBuVim)

100
) uwf‘vv‘

ABOVE 1GHZ{PK)

M\l
60

40

20

11
5290 5300.

5320.

5340.

5360.

Frequency (MHz)

Antenna at Horizontal Polarization

5380.

5400

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 8.70 56.62 99.94 - - Peak
5349.95 34.65 8.61 15.24 58.50 74.00 15.50  Peak
5351.49 34.65 8.61 20.79 64.05 74.00 9.95  Peak
1o7Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
2
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 8.70 47.42 90.74 - ---  Average
5349.95 34.65 8.61 2.81 46.07 54.00 7.93 Average
5350.17 34.65 8.61 2.56 45.82 54.00 8.18 Average
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Mode 802.11a TX 5320MHz

Frequency

110 Level {dBuV/im)

100

80 | ABOVE 1GHZ{PK}

so L

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5322.67 34.62 8.70 65.04 108.36 -— - Peak
5349.95 34.65 8.61 27.00 70.26 74.00 3.74 Peak
5351.49 34.65 8.61 26.34 69.60 74.00 4.40 Peak
1 O?Level (dBuVim)
100 1
80
60 2 ABOVE 1GHZ(AV)
40
20
05290 5300. 5320. 5340. H360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.87 34.62 8.70 55.48 98.80 -— ---  Average
5349.95 34.65 8.61 9.24 52.50 54.00 1.50 Average
5350.28 34.65 8.61 8.92 52.18 54.00 1.82  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im)
100

80 ABOVE 1GHZ(PKY

60 1 M

WWMWW i
40
20
1]
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.20 34.75 9.46 10.82 55.03 74.00 18.97  Peak
5460.00 34.75 9.46 6.83 51.04 74.00 2296  Peak
5505.80 34.80 9.55 61.39 105.74 -—- -—- Peak
107 Level {dBuV/im)
100 3
a0
60 ABOVE 1GHZ(AV)
10 z
20
05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.70 34.75 9.46 -5.27 38.94 54.00 15.06 Average
5460.00 34.75 9.46 -5.14 39.07 54.00 14.93 Average
5506.00 34.80 9.55 51.85 96.20 --- ---  Average
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Mode

802.11a

Frequency

TX 5500MHz

110
100

80

Level (dBuVim)

=

ABOVE 1GHZ(PK)

40

20

05420 5430. 5440. 5450, 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.30 34.75 9.46 13.65 57.86 74.00 16.14  Peak
5460.00 34.75 9.46 13.42 57.63 74.00 16.37  Peak
5498.00 34.80 9.48 65.80 110.08 --- --- Peak
107 Level (dBuVim)
100 3
80
60 ABOVE 1GHZ(AV)
40 :
20
03420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.90 34.75 9.46 -2.81 41.40 54.00 12.60 Average
5460.00 34.75 9.46 -2.78 41.43 54.00 12.57 Average
5506.10 34.80 9.55 55.95 100.30 - ---  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im)

100

80

40

ABOVE 1GHK{PK)}--BE3

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 17.00 61.24 68.20 6.96 Peak
5505.80 34.80 9.55 61.39 105.74 -—- -—- Peak
1 0Lw\el (dBuVim)
100 W\\\/MM
20
L ABOVE 1GHK{PK)--BE3

1 o
GOWWW‘WAMWWM

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 20.62 64.86 68.20 3.34 Peak
5498.00 34.80 9.48 65.80 110.08 - - Peak
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Mode 802.11a Frequency TX 5700MHz

107 Level {dBuV/im)

100 1

80
L ABOVE 1GHK{PK)}--BE3

2 T

40

20

11
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5704.80 35.05 9.73 53.40 98.18 --- --- Peak
5725.04 35.07 9.78 12.29 57.14 68.20 11.06  Peak
107 Level (dBuVim)

100

a0

¥ ABOVE 1GHK{PK)-BE3

60

40

20

03630 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5693.76 35.03 9.68 62.13 106.84 - - Peak
5725.04 35.07 9.78 21.83 66.68 68.20 1.52 Peak
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Mode 802.11a Frequency TX 5745MHz
107 Level (dBuV/im)
100 3
% ’_L/w‘f‘
| ZI ABOVE [1GHK{PK)--BE4
60 ! M
L WEL DL RIS
40
20
05550 h660. 5680. H700. 5720. H740. 5760 h780. h800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m)  (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5687.95 35.03 10.15 11.43 56.61 68.20 11.59  Peak
5724.40 35.07 10.29 26.97 72.33 78.20 5.87 Peak
5750.05 35.09 10.42 5091 96.42 -— -— Peak
Level {dBuvim)

107
100

80

| ABOVE [1GHK{PK)}--BE4
T
o0 M

40

20

05650 5660. 5680. 5700, 5720. 5740, 5760. 5780. 5800
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.20 35.05 9.73 18.78 63.56 68.20 4.64 Peak
5724.25 35.07 9.78 32.25 77.10 78.20 1.10 Peak
5742.70 35.09 9.83 60.90 105.82 - - Peak
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Mode

802.11a

TX 5825MHz

Frequency

107 Level {dBuV/im) .

100
80 ——
| W ABOVE 1GHK(PK)-BE
IN‘I\;
60

i
hiteueemgnt Wl bt it
40

20

1]
5750 5760. 5780. 5800. 5820.

Frequency (MHz)

Antenna at Horizontal Polarization

5840. 5860. 5880. 5900

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5828.15 35.19 9.90 57.50 102.59 -—- - Peak
5851.40 35.21 9.86 21.75 66.82 78.20 11.38  Peak
5861.75 35.23 9.82 13.83 58.88 74.00 15.12  Peak
107 Level {dBuV/im)
100
1
a0
60 ABCOVE 1GHZ(AV)
2
40
20
05?50 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5900

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5819.00 35.17 9.94 47.35 92.46 --- ---  Average
5859.95 35.23 9.82 0.83 45.88 54.00 8.12 Average
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Tel: +886 2 26099301
Fax: +886 2 26099303

Mode 802.11a

TX 5825MHz

Frequency

107 Level {dBuV/im)

100

80

ABOVE 1GHK{PK)--BE

fr
60 MWW

40

20

I T —

1]
5750 5760. 5780. 5800.

5820.
Frequency (MHz)

5840. 5860. 5880. 5900

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5819.00 35.17 9.94 63.32 108.43 - -—- Peak
5850.35 35.21 9.86 31.89 76.96 78.20 1.24 Peak
5860.40 35.23 9.82 24.71 69.76 74.00 4.24 Peak
107 Level {dBuVim)
100 1
80
60 ABOVE 1GHZ(AV)
2
40
20
05?50 5760. 5780. 5800. 5820. h840. 5860. 5880. 5900

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5819.45 35.17 9.94 52.73 97.84 - ---  Average
5859.95 35.23 9.82 3.00 48.05 54.00 595 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level {dBuVim)

100 3

80 fww \\\ ABOVE 1GHZ(PK)
60
1 | M NW
Bevin 4 Aot st b At A WL o

40

20

ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5119.03 3442 8.91 10.46 53.79 74.00 20.21  Peak
5150.05 34.45 8.84 8.41 51.70 74.00 22.30  Peak
5186.02 34.48 8.77 55.96 99.21 - - Peak
1o7Level (dBuVim)
100
3
80
60 OVE 1GHZ(AV)
40 L
20
ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 8.84 -2.18 41.11 54.00 12.89 Average
5150.05 34.45 8.84 -2.23 41.06 54.00 12.94 Average
5185.80 34.48 8.77 44.08 87.33 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level {dBuVim)

100

80
iy AJE 1GHZ(PK)

60 1M

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.61 34.45 8.84 14.50 57.79 74.00 16.21 Peak
5150.05 34.45 8.84 9.92 53.21 74.00 20.79  Peak
5172.49 34.47 8.81 64.61 107.89 --- - Peak
107 Level {dBuVim)
100 3

80

60 GHZ(AV)

40

20

il
5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 8.84 0.08 43.37 54.00 10.63 Average
5150.05 34.45 8.84 0.16 43.45 54.00 10.55 Average
5186.02 34.48 8.77 53.12 96.37 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level {dBuVim)

100 1

80
N/WW “—‘,\\‘ ABOVE 1GHZ(PK)
” M \WVL'\A/J .
rCNEE T I I LR TERTL W SV DR (Y LR LR RS

40

20

il
5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5321.13 34.62 8.70 53.53 96.85 --- --- Peak
5349.95 34.65 8.61 8.69 51.95 74.00 22.05  Peak
5399.45 34.70 8.49 11.09 54.28 74.00 19.72  Peak
Level {dBuVim)

107
100

80

60 ABOWVE 1GHZ{AV)

23
40
20
ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 8.70 43.31 86.63 - ---  Average
5349.95 34.65 8.61 -2.14 41.12 54.00 12.88 Average
5352.70 34.65 8.61 -2.13 41.13 54.00 12.87 Average
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



74 UDIX ) Page 111 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level (dBuV/im)

100

80
. ABOVE 1GHZ{PK)

b T ".“'
" W WM\W—LMB
Pt tyituntein sttt et A iyt ittt

40

20

05290 5300, 5320. 5340. 5360. 5380. 5400

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5314.53 34.62 8.70 62.55 105.87 - - Peak
5349.95 34.65 8.61 8.20 51.46 74.00 22.54  Peak
5354.24 34.65 8.61 10.58 53.84 74.00 20.16  Peak
107 Level {dBuVim)
100 1
80
60 ABOWE 1GHZ(AV)
2
40
20
n5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.86 34.62 8.70 51.87 95.19 - ---  Average
5349.95 34.65 8.61 -0.98 42.28 54.00 11.72 Average
5350.17 34.65 8.61 -0.99 42.27 54.00 11.73 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5500MHz

Level {dBuVim)

107
3

100
80 f\‘”ﬁz;:u\E\mHzmm
WMMWWWENW

60 7

40

20

n5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5445.60 34.75 8.61 10.94 54.30 74.00 19.70  Peak
5460.00 34.75 8.61 8.41 51.77 74.00 22.23  Peak
5505.60 34.80 8.73 56.15 99.68 - - Peak
107 Level {dBuVim)
100
3
80
60 ABOVE™GHZ(AV)
0 12
20
05420 5430. 5440. 5450, 5460. 5470. 5480. 5490, 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.00 34.75 8.61 -2.01 41.35 54.00 12.65 Average
5460.00 34.75 8.61 -2.00 41.36 54.00 12.64 Average
5506.30 34.80 8.73 44.69 88.22 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level {dBuV/im)

100

30
| ABOVE TRHZ(PK)

B WWWWM

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5451.90 34.75 8.61 10.52 53.88 74.00 20.12  Peak
5460.00 34.75 8.61 8.97 52.33 74.00 21.67  Peak
5495.80 34.78 8.69 60.89 104.36 -—- -—- Peak
Level (dBuVim)

107
100

80

60

40

20

05420 5430. 5440, 5450, 5460. 5470. 54380, 5490, 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.30 34.75 8.61 -1.53 41.83 54.00 12.17 Average
5460.00 34.75 8.61 -1.61 41.75 54.00 12.25 Average
5505.90 34.80 8.73 50.46 93.99 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level {dBuVim)
100 2

80

ABOVE 1GHK{P¥)--BE3
60 W
MWWWMW”M
40
20
05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 8.39 51.81 68.20 16.39  Peak
5501.50 34.80 8.73 55.54 99.07 -—- -—- Peak
Level {dBuVim)

107
100

80

ABOVE 1GHK{PK)-

60 w
A b o ST i, ettt et

40

20

il
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 10.03 53.45 68.20 14.75  Peak
5494.20 34.78 8.69 61.38 104.85 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5700MHz

107 Level (dBuV/im) 1
100
80

Ll ABOVE 1GHK(PK)--BE3

: W
60 W"'uj
Tttt AR oo A, Aot ]
40
20
05530 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5693.76 35.03 9.68 56.43 101.14 -—- - Peak
5725.04 35.07 9.78 12.41 57.26 68.20 10.94  Peak
Level {dBuVim)

107
100

80
ABOVE 1GHK{PK)--BE3

%0 J“PWMMWWMWMWMMAM

40

20

i
5680 5690, 5700. 5710. 5720. 5730. 5740. 5750, 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5705.84 35.05 9.73 60.93 105.71 - - Peak
5725.04 35.07 9.78 16.44 61.29 68.20 6.91 Peak
File Number: C1M1603182 Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



74 UDIX ) Page 116 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5745MHz

107 Level {dBuVim)

100 3

80

| 2. . ABOVE 1GHK(PK)--BE
N ki
°0 1MM»“M me
Tt sebfionarl, o

40

20

05650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5671.90 35.01 10.15 10.63 55.79 68.20 12.41 Peak
5722.90 35.07 10.29 22.26 67.62 78.20 10.58  Peak
5742.40 35.09 10.35 52.90 98.34 --- - Peak
Level (dBuV/im)

107
100

80
ABOVE 1GHK{PK)--BE

e

60

40

20

05650 5660, 5680. 5700. 5720. 5740, 5760. 5780, 5800

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.05 35.05 10.29 17.37 62.71 68.20 5.49 Peak
5724.25 35.07 10.29 30.21 75.57 78.20 2.63 Peak
5748.85 35.09 10.42 61.11 106.62 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5825MHz

107 Level {dBuVim)

100

80

u BBOVE 1GHK(PK)--BE
14
2
° W SM..M,“ vl ooyt
L*W«mw\m«h,w

40

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5828.45 35.19  10.26 54.08 99.53 --- --- Peak
5850.80 3521 10.22 16.57 62.00 78.20 16.20  Peak
5871.20 3526  10.18 11.09 56.53 68.20 11.67  Peak
Level {dBuVim)

107
100

80

il ABOVE 1GHK(PK)--BE
i
° M Ma

B Tl b oy

40

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5830.85 35.19 9.90 62.05 107.14 - - Peak
5850.05 35.21 9.86 18.89 63.96 78.20 1424  Peak
5860.70 35.23 9.82 12.84 57.89 68.20 10.31  Peak
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Tel: +886 2 26099301
Fax: +886 2 26099303

Mode 802.11n-HT40 Frequency TX 5190MHz

107 Level (dBuV/im)
100 3

20 . ‘J/W ABOVE 1GHZ{PK)'

60 !

40

20

%5100 5110, 5130, 5150, 5170. 5190, 5210
Frequency (MHz)

Antenna at Horizo

ntal Polarization

Emission Antenna Cable Meter

Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.28 34.45 941 15.55 59.41 74.00 14.59  Peak
5150.05 34.45 941 13.22 57.08 74.00 1692  Peak
5175.35 34.48 9.39 51.73 95.60 -— -— Peak
107 Level {dBuVim)
100
3
80 Ny
60 ABOYE 'IGHZHJl\."III
2
40
20
05100 5110. 5130. 5150. 5170 5190. 5210
Frequency (MHz)

Antenna at Horizo

ntal Polarization

Emission Antenna Cable Meter

Emission Limits  Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 -2.15 41.71 54.00 12.29 Average
5150.05 34.45 9.41 -2.05 41.81 54.00 12.19 Average
5198.45 34.50 9.37 40.45 84.32 --- ---  Average

File Number: C1M1603182

Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



74 UDIX ) Page 119 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5190MHz

Level {dBuVim)

107
3

100 »w».\
80 ABOVE 1GHZ(PK)

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.18 34.45 941 15.37 59.23 74.00 14.77  Peak
5150.05 34.45 941 14.58 58.44 74.00 15.56  Peak
5201.75 34.50 9.37 56.51 100.38 --- - Peak
Level {dBuVim)

107
100

a0
60 ABOVE 1GHZ(AV)
1
40
20
ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 0.07 43.93 54.00 10.07 Average
5150.05 34.45 9.41 0.11 43.97 54.00 10.03 Average
5203.51 34.50 9.37 44 .84 88.71 --- ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5310MHz

Level {dBuVim)

107
100
1

80 W W‘N\ ABOVE 1GHZ(PK)
) \W 5
T gtk s b B

40

20

ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5318.27 34.62 8.70 50.35 93.67 - - Peak
5349.95 34.65 8.61 11.25 54.51 74.00 19.49  Peak
5351.93 34.65 8.61 13.04 56.30 74.00 17.70  Peak
1o7Level (dBuVim)
100
1
80
60 ABOVE 1GHZ(AV)
]
40
20
ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5322.78 34.62 8.70 39.21 82.53 - ---  Average
5349.95 34.65 8.61 0.15 43.41 54.00 10.59 Average
5350.39 34.65 8.61 0.07 43.33 54.00 10.67 Average
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level {dBuVim) .

100 /'f"“\—v“‘
80 ABOVE 1GHZ(PK)

; MWW@MWMW

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5305.62 34.60 8.74 58.94 102.28 --- - Peak
5349.95 34.65 8.61 20.07 63.33 74.00 10.67  Peak
5354.13 34.65 8.61 19.91 63.17 74.00 10.83  Peak
Level {dBuVim)

107
100

1

i

60 ABOWVE 1GHZ{AV)

40

20

ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5299.68 34.60 8.74 48.62 91.96 - ---  Average
5349.95 34.65 8.61 6.98 50.24 54.00 3.76  Average
5350.17 34.65 8.61 6.84 50.10 54.00 3.90 Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)
100 3

80 ) /W ‘:;E\wqum

60 NWV

1
40
20
11
5420 5430. 5350, 5470, 5490, 5510, 5530. 5540

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5438.36 34.73 9.45 5.14 49.32 74.00 24.68  Peak
5459.96 34.75 9.46 2.65 46.86 74.00 27.14  Peak
5518.40 34.82 9.55 49.99 94.36 -—- -—- Peak
1o7Level (dBuVim)
100
3
80 Al
60 ABCOVE [IGHZ(AV)
40 12
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.12 34.75 9.46 -7.62 36.59 54.00 17.41 Average
5459.96 34.75 9.46 -7.35 36.86 54.00 17.14 Average
5521.76 34.82 9.55 39.89 84.26 -—- ---  Average

File Number: C1M1603182

Report Number: EM-F160207

This test report may be reproduced in full only. The document may only be updated by AUDIX Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



74 UDIX ) Page 123 of 201

AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)

100
80 /vw hBOVE [1CHZ(PK)
60
- M

WWWMWWHM
40
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.00 34.75 9.46 8.80 53.01 74.00 20.99  Peak
5459.96 34.75 9.46 9.22 53.43 74.00 20.57  Peak
5522.48 34.82 9.55 55.76 100.13 -—- - Peak
107 Level {dBuV/im)
100
3
a0
60 ABOVE [IGHZ(AV)
10 2
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.48 34.75 9.46 -5.57 38.64 54.00 15.36 Average
5459.96 34.75 9.46 -5.20 39.01 54.00 14.99 Average
5521.16 34.82 9.55 45.58 89.95 - ---  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuVim)

100 3

80
¥ ABOVE 1GHK(PHu BE3

mewww

40

20

il
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 10.11 54.35 68.20 13.85  Peak
5518.40 34.82 9.55 49.99 94.36 -—- -—- Peak
Level {dBuVim)

107
100

80

X WMWMWM

40

ABOVE 1GHK({PK)--

20

o

5420 5430. 5450, 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 13.51 57.75 68.20 10.45  Peak
5522.48 34.82 9.55 55.76 100.13 - - Peak
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Mode 802.11n-HT40 Frequency TX 5670MHz

107 Level {dBuV/im)

100 1

) /fv#-—«u
ABOVE 1GHK({PK)--BE3
o0 %WWWMW

40

20

11
5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5661.88 34.99 9.47 50.75 95.21 --- --- Peak
5725.02 35.07 9.78 9.73 54.58 68.20 13.62  Peak

qo7evel {(IBuV.-nll}

100 /.w’w«

80

s L ABOVE 1GHK{PK)--BE3
vl
60 %
gttt it i)

40

20

0
5650 5660. 5680. 5700. 5720. 5740. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5660.45 34.99 9.47 58.65 103.11 - - Peak
5725.02 35.07 9.78 9.26 54.11 68.20 14.09  Peak
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Mode 802.11n-HT40 Frequency TX 5755MHz

107 Level {dBuVim)

100

80

ﬁomnwwmwmwww

40

20

05650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.05 35.05 9.73 15.89 60.67 68.20 7.53  Peak
5721.70 35.07 9.78 21.14 65.99 78.20 12.21  Peak
5742.55 35.09 9.83 49 .98 94.90 --- - Peak
Level {dBuVim)

107
100

80

1 W.rv.

40

20

il
5650 5660, 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5711.50 35.05 9.73 22.09 66.87 68.20 1.33 Peak
5722.45 35.07 9.78 25.74 70.59 78.20 7.61 Peak
5765.50 35.11 9.88 56.59 101.58 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11n-HT40 Frequency TX 5795MHz
107 Level {dBuVim)
100 1
80
i | ABOVE 1GHK(PK)--BE
60 W 3
WHM*MMWW
40
20
05?50 5760. 5780. 5800. 5820. ha40. 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5779.85 35.13 9.93 53.27 98.33 - - Peak
5854.55 35.23 9.82 15.28 60.33 78.20 17.87  Peak
5861.75 35.23 9.82 13.16 58.21 68.20 999  Peak
Level (dBuV/im)

107
100

80

|2 3 ABOVE 1GHK(PK)-BE
HMMWM,\MWM
60

40

20

05?50 5760, 5780. 5800. 5820. 5840, 5860. 5880, 5900

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5787.35 35.15 9.98 60.43 105.56 - --- Peak
5851.40 35.21 9.86 23.34 68.41 78.20 9.79 Peak
5862.80 35.23 9.82 21.82 66.87 68.20 1.33 Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
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Antenna #4: MR-6000
Mode 802.11a Frequency TX 5180MHz

1 0?Le\.rel (dBuVim)

100 3

80
, M M\k ABOVE 1GHZ(PK)
60 M %
1

40

20

03100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5146.97 34.45 941 9.58 53.44 74.00 20.56  Peak
5150.05 34.45 9.41 6.69 50.55 74.00 2345  Peak
5173.81 34.48 9.39 52.87 96.74 -—- -—- Peak
qo7Level (dBuVim)
100
3
80
60 ABOWVE 1GHZ({AV)
40 5
20
05100 5110, 5130, 5150, 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 -6.70 37.16 54.00 16.84 Average
5150.05 34.45 941 -6.66 37.20 54.00 16.80 Average
5173.04 34.47 9.40 43.62 87.49 -—- ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11a Frequency TX 5180MHz

107 Level (dBuV/im) .

100

80 1GHZ(PK)
1

60

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 941 19.66 63.52 74.00 10.48  Peak
5150.05 34.45 941 13.54 57.40 74.00 16.60  Peak
5173.26 34.47 9.39 58.81 102.67 --- - Peak
Level {dBuVim)

107
100

80

60 1GHZ(AV)

40

20

n5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 -4.20 39.66 54.00 14.34 Average
5150.05 34.45 9.41 -4.02 39.84 54.00 14.16 Average
5174.14 34.48 9.39 49.32 93.19 - ---  Average
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Mode 802.11a Frequency TX 5320MHz

107 Level {dBuV/im)
100 !
80 — Wf M . ABOVE 1GHZ(PK)
60
a0
20

%5350 5300, 5320. 5340. 5360. 5380. 5400

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.85 34.63 8.66 55.88 99.17 - - Peak
5349.95 34.65 8.61 24.78 68.04 74.00 5.96 Peak
5350.83 34.65 8.61 27.97 71.23 74.00 2.77 Peak
1o7Level (dBuVim)
100
1
80
60 2 ABOVE 1GHZ(AV)
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.63 34.63 8.66 45.73 89.02 - ---  Average
5349.95 34.65 8.61 9.34 52.60 54.00 1.40 Average
5350.06 34.65 8.61 9.25 52.51 54.00 1.49 Average
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Mode 802.11a Frequency TX 5320MHz
107 Level {dBuVim)
100 !
80 ,ﬂwﬁ(fw_ \MN e ABOVE 1GHZ(PK)
™ b
° M
40
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.87 34.62 8.70 57.00 100.32 -—- - Peak
5349.95 34.65 8.61 28.77 72.03 74.00 1.97 Peak
5352.15 34.65 8.61 28.76 72.02 74.00 1.98 Peak
1 O?Level (dBuVim)
100
80
60 ABOVE 1GHZ{AV)
10
20
05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5313.21 34.62 8.70 46.42 89.74 - ---  Average
5349.95 34.65 8.61 8.63 51.89 54.00 2.11 Average
5350.17 34.65 8.61 8.37 51.63 54.00 2.37 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im)

100
80
Ih /A’\f/:

60

e

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5457.40 34.75 9.46 5.49 49.70 74.00 2430  Peak
5460.00 34.75 9.46 2.88 47.09 74.00 26.91  Peak
5506.40 34.80 9.55 56.20 100.55 -—- -—- Peak
Level {dBuV/im)

107
100

80

60 BOVE 1GHZ(A

40 T2

20

11
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.70 34.75 9.46 -8.27 35.94 54.00 18.06 Average
5460.00 34.75 9.46 -8.29 35.92 54.00 18.08 Average
5506.20 34.80 9.55 47.13 91.48 - ---  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuV/im) .

100

80

i
60
MWWMMWWJ i

40

ABC

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.90 34.75 9.46 8.30 52.51 74.00 21.49  Peak
5460.00 34.75 9.46 5.79 50.00 74.00 24.00  Peak
5505.70 34.80 9.55 59.15 103.50 -—- -—- Peak
Level {dBuV/im)

107
100

80

60 ABOVE 1GHZ{AV)

40 U

20

1]

5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.70 34.75 9.46 -6.00 38.21 54.00 15.79 Average
5460.00 34.75 9.46 -5.96 38.25 54.00 15.75 Average
5506.40 34.80 9.55 49.45 93.80 - ---  Average
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Mode 802.11a Frequency TX 5500MHz

107 Level {dBuVim)

100

80

TGHK{PK)--

| ABOVE
60 M

40

20

il
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 4.95 49.19 68.20 19.01  Peak
5506.40 34.80 9.55 56.20 100.55 -—- -—- Peak
107 Level (dBuV/im)
100
80
), ABOVE 1GHK{(PK)--BE3

) WWW«WWWW

40

20

05420 5430. 5440. 5450, 5460, 5470. 5480, 5490, 5500. 5510, 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 9.47 10.89 55.13 68.20 13.07  Peak
5505.70 34.80 9.55 59.15 103.50 - - Peak
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Mode 802.11a Frequency TX 5700MHz

107 Level {dBuVim)

100 1

80
ABOVE 1GHK{(PK)--BE3
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Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5698.64 35.03 9.68 51.65 96.36 -— -— Peak
5725.04 35.07 9.78 8.50 53.35 68.20 14.85  Peak
107 Level {dBuVim)
100 !
80
'P"h' ABOVE 1GHK{PK)--BE3

60

40

20

il
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5694.80 35.03 9.68 55.00 99.71 - - Peak
5725.04 35.07 9.78 9.22 54.07 68.20 14.13  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11a Frequency TX 5745MHz

107 Level {dBuVim)

100

3

80
i , ABOVE 1GHK(PK)--BE

60 1

40

20

05650 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5712.25 35.05 9.73 11.13 5591 68.20 12.29  Peak
5724.85 35.07 9.78 11.36 56.21 78.20 21.99  Peak
5749.90 35.09 9.83 47.19 92.11 - - Peak
1p7Level (dBuVim)
100 3

2
60 1 ’
It st et b e etk

40

80
| [ ABOVE 1GHK{PK)--BE

20

o

5650 5660. 5680. 5700. 5720. 5740, 5760. 5780. 5800
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5698.00 35.03 9.68 11.15 55.86 68.20 12.34  Peak
5724.25 35.07 9.78 16.71 61.56 78.20 16.64  Peak
5749.45 35.09 9.83 49.77 94.69 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11a Frequency TX 5825MHz

107 Level {dBuVim)

100 1

80
y ABOVE 1GHK(PK)--BE
60 7 \\‘q}

40

3

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5818.25 35.17 9.94 52.33 97.44 --- --- Peak
5850.05 35.21 9.86 13.70 58.77 78.20 19.43  Peak
5896.85 35.28 9.74 12.71 57.73 68.20 10.47  Peak
Level {dBuVim)

107
1

100
80
B | ABOVE 1GHK(PK)--BE
2
°0 W % "IILJ,.H . “3..

40

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5820.50 35.19 9.90 56.12 101.21 - - Peak
5852.30 35.21 9.86 17.52 62.59 78.20 15.61  Peak
5871.05 35.26 9.78 11.40 56.44 68.20 11.76  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level {dBuVim)

100 3

: ol

o
. 1‘M
WMWMMWMWWMM'W

40

BOVE 1GHZ(PK)

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5148.40 34.45 8.84 15.37 58.66 74.00 15.34  Peak
5150.05 34.45 8.84 13.47 56.76 74.00 17.24  Peak
5177.33 34.48 8.77 54.00 97.25 --- - Peak
Level {dBuVim)

107
100

80

60 ABEAE 1GHZ{AV)

40

20

ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.83 34.45 8.84 -1.84 41.45 54.00 12.55 Average
5150.05 34.45 8.84 -1.81 41.48 54.00 12.52 Average
5174.58 34.48 8.77 43.02 86.27 --- ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5180MHz

107 Level (dBuV/im)

100

80

60 WWWWMWW

40

20

05100 5110, 5130. 5150. 5170. 5190. 5210

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5145.54 34.45 8.84 24.50 67.79 74.00 6.21 Peak
5150.05 34.45 8.84 21.49 64.78 74.00 9.22 Peak
5178.43 34.48 8.77 60.68 103.93 -—- - Peak
Level {dBuVim)

107
100

80

60 ABOVE 1GHZ(AV)

40

20

il
5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 8.84 4.56 47.85 54.00 6.15 Average
5150.05 34.45 8.84 4.68 47.97 54.00 6.03 Average
5174.58 34.48 8.77 50.00 93.25 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level {dBuVim)

100

80 [wvvw N\‘ ABOVE 1GHZ(PK)
60
M \‘Vw% 3

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5324.76 34.62 8.70 50.67 93.99 - - Peak
5349.95 34.65 8.61 8.47 51.73 74.00 2227  Peak
5394.72 34.70 8.49 10.39 53.58 74.00 20.42  Peak
Level {dBuVim)

107
100

80

60 ABOWVE 1GHZ{AV)

2 3
40
20
ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5327.18 34.63 8.66 40.37 83.66 - ---  Average
5349.95 34.65 8.61 -2.31 40.95 54.00 13.05 Average
5399.78 34.70 8.49 -2.18 41.01 54.00 12.99 Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5320MHz

107 Level {dBuVim)

100 1

80 /W '\\ ABOVE 1GHZ(PK)
60 M WQ 3
R SRR WU NIRRT YIS RV ATIUI BT IR PR

40

20

il
5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.19 34.62 8.70 53.43 96.75 --- --- Peak
5349.95 34.65 8.61 9.60 52.86 74.00 21.14  Peak
5377.45 34.67 8.57 11.30 54.54 74.00 19.46  Peak
Level {dBuVim)

107
100

80

60 ABOWVE 1GHZ{AV)

23
40
20
ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5326.08 34.62 8.70 43.19 86.51 - ---  Average
5349.95 34.65 8.61 -2.03 41.23 54.00 12.77 Average
5352.04 34.65 8.61 -2.05 41.21 54.00 12.79 Average
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Tel: +886 2 26099301
Fax: +886 2 26099303

Mode

802.11n-HT20

Frequency

TX 5500MHz

107 Level {dBuV/im)

100

80

3

60

40

20

~.

1]
5420 5430.

5440.

5450. 5460.

5470.

5480. 5490. 5500. 5510. 5520

Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5428.10 34.72 8.53 10.99 54.24 74.00 19.76  Peak
5460.00 34.75 8.61 8.78 52.14 74.00 21.86  Peak
5507.80 34.80 8.73 49.19 92.72 -—- -—- Peak
107 Level {dBuV/im)
100
3
a0
60 Fv’;;l 1GHZ(AV)
0 12 /
20
05420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5457.60 34.75 8.61 -2.22 41.14 54.00 12.86 Average
5460.00 34.75 8.61 -2.29 41.07 54.00 12.93 Average
5507.10 34.80 8.73 38.04 81.57 -—- ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level (dBuV/im)

100 3

30 /’w mumzmm
60 %
W 2~MM/
Lt Pt b At b s b et o

40

20

05420 5430. 5440. 5450. 5460. 5470. 5480. 5490, 5500. 5510. 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5436.10 34.73 8.57 11.63 54.93 74.00 19.07  Peak
5460.00 34.75 8.61 8.98 52.34 74.00 21.66  Peak
5498.00 34.80 8.73 52.27 95.80 --- --- Peak
107 Level (dBuVim)
100
3
a0
60 ABOVE_1GHZ(AV)
1 2
40
20
05420 5430. 5440. 5450. 5460. 5470. 5480, 5490, 5500. 5510. 5520

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5455.80 34.75 8.61 -2.17 41.19 54.00 12.81 Average
5460.00 34.75 8.61 -2.18 41.18 54.00 12.82 Average
5505.60 34.80 8.73 40.85 84.38 - ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5500MHz

107 Level {dBuVim)

100
2

80
ABOVE 1G
60
1 M‘/(
b bt Pkt oo A oA ot bt ]

40

20

il
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 9.88 53.30 68.20 1490  Peak
5507.80 34.80 8.73 49.19 92.72 -—- -—- Peak
1o7Level (dBuVim)
100 5

80
ABOVE 1GHK{RK)--BE3

" M
VPO VRTRY POUN Y W O R PP

40

20

il
5420 5430. 5440. 5450. 5460. 5470. 5480. 5490. 5500. 5510. 5520
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.00 34.77 8.65 8.58 52.00 68.20 16.20  Peak
5498.00 34.80 8.73 52.27 95.80 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5700MHz

107 Level {dBuVim)

100 1

a0
" , ABOVE 1GHK(PK)--BE3
60 Mz
RRC SR PR U JRSRRIN RO, B N WS R P RPN ST

40

20

il
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5697.04 35.03 9.68 51.42 96.13 --- --- Peak
5725.04 35.07 9.78 9.15 54.00 68.20 14.20  Peak
1o7Level (dBuVim)
100 1

80
ABOVE 1GHK{PK)}--BE3

60

40

20

il
5680 5690. 5700. 5710. 5720. 5730. 5740. 5750. 5760
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5698.64 35.03 9.68 53.22 97.93 - - Peak
5725.04 35.07 9.78 9.59 54.44 68.20 13.76  Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5745MHz

107 Level {dBuVim)

100 3

80

| 1 1A ABOVE 1GHK(PK)--BE
i
® 1M
vt g e bt

40

20

il
5650 5660, 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5699.35 35.03 9.68 10.79 55.50 68.20 12.70  Peak
5724.85 35.07 9.78 21.81 66.66 78.20 11.54  Peak
5748.70 35.09 9.83 53.75 98.67 -— -— Peak
107 Level (dBuV/im)
100 J
80
| y__ ABOVE 1GHK(PK)BE
60 1 M
T PRI S AU N RV
40
20
05650 H660. 5680. H700. 5720. 5740, 5760. H780. 5800
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.50 35.05 9.73 13.32 58.10 68.20 10.10  Peak
5724.85 35.07 9.78 26.34 71.19 78.20 7.01  Peak
5742.55 35.09 9.83 55.10 100.02 - - Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT20 Frequency TX 5825MHz

107 Level {dBuVim)

100 1

80
| ABOVE 1GHK(PK)--BE

40

3
Btk e f el A bl Pl o g At it

20

05?50 5760. 5780. 5800. 5820. ha40. 5860. 5880. 5900
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5819.45 35.17 9.94 53.71 98.82 - - Peak
5853.20 35.21 9.86 13.68 58.75 78.20 19.45 Peak
5869.70 35.23 9.82 10.90 55.95 68.20 12.25 Peak
107 Level {dBuVim)
100 1
80
m ABOVE 1GHK(PK)--BE
60 " 2 4
40
20
05?50 5760. 5780. 5800. 5820. ha40. 5860. 5880. 5900
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5819.00 35.17 9.94 53.78 98.89 - - Peak
5850.20 35.21 9.86 12.62 57.69 78.20 20.51  Peak
5881.70 35.26 9.78 10.61 55.65 68.20 12.55 Peak
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5190MHz

107 Level {dBuVim)

100

3

80 ] ABOVE 1GHZ(P
i)

) JNM/M
WWW«MW?

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.28 34.45 941 4.58 48.44 74.00 25.56  Peak
5150.05 34.45 941 2.18 46.04 74.00 27.96  Peak
5176.12 34.48 9.39 45.80 89.67 - - Peak
1o7Level (dBuVim)
100
80 3

60 F ABOWVE 1GHZ{AV

40

=]

20

ﬁ5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.72 34.45 9.41 -8.23 35.63 54.00 18.37 Average
5150.05 34.45 9.41 -8.20 35.66 54.00 18.34 Average
5178.10 34.48 9.39 33.97 77.84 --- ---  Average
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AUDIX Technology Corp. Tel: +886 2 26099301
No. 53-11, Dingfu, Linkou, Dist., Fax: +886 2 26099303
New Taipei City244, Taiwan

Mode 802.11n-HT40 Frequency TX 5190MHz

107 Level (dBuV/im)

100 3

: ST

ABOVE 1GHZ{PK)
X WW\VMM M

40

20

o

5100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5147.74 34.45 941 14.32 58.18 74.00 15.82  Peak
5150.05 34.45 941 10.86 54.72 74.00 19.28  Peak
5176.01 34.48 9.39 53.79 97.66 --- --- Peak
Level {dBuVim)

107
100

80

60

ABOWVE 1GHZ{AV)

40

20

05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5149.94 34.45 9.41 -1.59 42.27 54.00 11.73 Average
5150.05 34.45 941 -1.53 42.33 54.00 11.67 Average
5177.22 34.48 9.39 42.24 86.11 --- ---  Average
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level {dBuVim)

100

1

80 /vw W ABOVE 1GHZ(PK)

60 thh 1

40

20

il
5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5296.71 34.60 8.74 49.19 92.53 --- --- Peak
5349.95 34.65 8.61 14.83 58.09 74.00 1591  Peak
5351.60 34.65 8.61 19.00 62.26 74.00 11.74  Peak
Level {dBuVim)

107
100

1

80
60 fﬁ ABOWVE 1GHZ{AV)

40

20

il
5290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5294.29 34.60 8.74 37.71 81.05 - ---  Average
5349.95 34.65 8.61 -0.99 42.27 54.00 11.73 Average
5350.28 34.65 8.61 -1.02 42.24 54.00 11.76 Average
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Mode 802.11n-HT40 Frequency TX 5310MHz

107 Level {dBuVim)

100 1

) W\ o

" Mﬁw

40

20

05290 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5325.64 34.62 8.70 51.92 95.24 - - Peak
5349.95 34.65 8.61 18.52 61.78 74.00 12.22  Peak
5351.38 34.65 8.61 20.70 63.96 74.00 10.04  Peak
Level {dBuVim)

107
100

1

80 h_/d
60 ABOVE 1GHZ{AV)

40

20

ﬁ52‘30 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5322.67 34.62 8.70 40.09 83.41 - ---  Average
5349.95 34.65 8.61 2.92 46.18 54.00 7.82  Average
5350.17 34.65 8.61 2.90 46.16 54.00 7.84  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz
107 Level {dBuV/im)
100
;
20 /V’MWW m-umzmm
1
40
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5458.64 34.75 9.46 4.86 49.07 74.00 2493  Peak
5459.96 34.75 9.46 1.83 46.04 74.00 2796  Peak
5515.64 34.82 9.55 47.70 92.07 - - Peak
107 Level {dBuV/im)
100
3
a0
60 h]-umzmw
40 2 \
20
05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.60 34.75 9.46 -8.20 36.01 54.00 17.99 Average
5459.96 34.75 9.46 -8.17 36.04 54.00 17.96 Average
5512.52 34.80 9.55 37.20 81.55 -—- ---  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)

100 3

80 J f‘w m@HEPKI
60 M\“\i
h

WMWW

40

20

05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.72 34.75 9.46 6.91 51.12 74.00 22.88  Peak
5459.96 34.75 9.46 5.42 49.63 74.00 2437  Peak
5514.68 34.82 9.55 52.81 97.18 -—- --- Peak
Level {dBuV/im)

107
100

80

60 ABOVE [IGHZ{AV)

=]

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5459.72 34.75 9.46 -6.67 37.54 54.00 16.46 Average
5459.96 34.75 9.46 -6.60 37.61 54.00 16.39 Average
5514.08 34.82 9.55 41.10 85.47 - ---  Average
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Mode 802.11n-HT40 Frequency TX 5510MHz

107 Level {dBuV/im)

100

2

80
ABOVE 1GHK{RK)--BE3
: M M

40

20

11
5420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 4.97 49.21 68.20 18.99  Peak
5515.64 34.82 9.55 47.70 92.07 --- -—- Peak
1o7Level (dBuVim)
100 2

80

ABOVE 1GHK{PHj,-

60 1M* ey
WMWM

40

20

05420 5430. 5450. 5470. 5490. 5510. 5530. 5540
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5470.04 34.77 9.47 13.01 57.25 68.20 1095  Peak
5514.68 34.82 9.55 52.81 97.18 - - Peak
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Mode 802.11n-HT40

TX 5670MHz

Frequency

107 Level {dBuV/im)

100

80

s B

ABOVE 1GHK{PK)}--BE3

60

40

20

R ST

1]
5650 5660. 5680.

5700. 5740. 5760

Frequency (MHz)

5720.

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5678.93 35.01 9.57 48.46 93.04 --- --- Peak
5725.02 35.07 9.78 8.61 53.46 68.20 14.74  Peak
Level (dBuVim)

107

100 1

s

80

ABOVE 1GHK{PK)--BE3

60

40

20

(1]
5650 5660. 5680.

Antenna at Vertical Polarization

5700. 5740. 5760

Frequency (MHz)

5720.

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5683.33 35.01 9.57 51.12 95.70 --- --- Peak
5725.02 35.07 9.78 8.56 53.41 68.20 14.79  Peak
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Mode 802.11n-HT40 Frequency TX 5755MHz

107 Level {dBuVim)

100

3

80
| AROVE 1GHK(PK)--BE

60 1 QMD’J

40

20

il
5650 5660, 5680. 5700. 5720. 5740. 5760. 5780. 5800
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5714.95 35.05 9.73 11.52 56.30 68.20 11.90  Peak
5723.05 35.07 9.78 12.47 57.32 78.20 20.88  Peak
5760.40 35.11 9.88 46.13 91.12 -—- --- Peak
107 Level (dBuV/im)
100 5

80
| ABQVE 1GHK{PK)--BE

GOMMM«MWMW%WWW

40

20

05650 5660, 5680. 5700. 5720. 5740, 5760. 5780, 5800

Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5713.30 35.05 9.73 16.99 61.77 68.20 6.43  Peak
5722.00 35.07 9.78 19.60 64.45 78.20 13.75  Peak
5750.05 35.09 9.83 50.61 95.53 - - Peak
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Mode 802.11n-HT40 Frequency TX 5795MHz

107 Level {dBuVim)

100 i

80
e | ABOVE 1GHK(PK)--BE
Hr i
60 MNWQ 5
Fobtaecr, e N S A Bt g b

40

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5806.70 35.17 9.94 50.61 95.72 --- --- Peak
5856.65 35.23 9.82 11.94 56.99 78.20 21.21  Peak
5860.40 35.23 9.82 11.63 56.68 68.20 11.52  Peak
Level {dBuVim)

107
100 i

80
AR, A | ABOVE 1GHK{PK)--BE
A o
60 s

40

20

il
5750 5760 5780. 5800. 5820. 5840. 5860. 5880. 5900
Frequency (MHz)

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
5811.95 35.17 9.94 49.83 94.94 - - Peak
5857.25 35.23 9.82 11.75 56.80 78.20 2140  Peak
5863.70 35.23 9.82 10.72 55.77 68.20 12.43  Peak
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6.5.2. Emissions outside the frequency band:

The emissions (up to 40GHz) not reported for there is no emission be found.

Antenna #1: ACM3-5036-A1-CC-S (Integrated Antenna)

UNII Band I
Mode 802.11a
Frequency TX 5180MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10370.00 37.59 12.49 -5.00 45.08 54.00 8.92  Average
10370.00 37.59 12.49 4.10 54.18 74.00 19.82 Peak
15540.00 39.96 16.23 -2.77 53.42 74.00 20.58 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10350.00 37.58 12.48 -1.67 48.39 54.00 5.61 Peak
15550.00 39.99 16.20 -9.81 46.38 54.00 7.62  Average
15550.00 39.99 16.20 -0.81 55.38 74.00 18.62 Peak
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UNII Band II-2A
Frequency TX 5260MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 -4.50 45.76 54.00 8.24  Average
10520.00 37.70 12.56 5.58 55.84 74.00 18.16 Peak
15780.00 40.40 15.86 -11.20 45.06 54.00 8.94  Average
15780.00 40.40 15.86 -2.20 54.06 74.00 19.94 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 2.25 52.51 54.00 1.49 Peak
15800.00 40.46 15.80 -9.74 46.52 54.00 7.48  Average
15800.00 40.46 15.80 -0.74 55.52 74.00 18.48 Peak

UNII Band I1-2C
Frequency TX 5580MHz

Mode 802.11a

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 2.08 52.86 54.00 1.14 Peak
16740.00 41.65 15.58 -4.68 52.55 54.00 1.45 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -17.09 33.69 54.00 20.31  Average
11160.00 38.03 12.75 -3.64 47.14 74.00 26.86 Peak
16470.00 41.55 15.55 -16.98 40.12 54.00 13.88  Average
16470.00 41.55 15.55 -1.86 55.24 74.00 18.76 Peak
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Mode

802.11a

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -3.21 48.03 54.00 5.97  Average
11570.00 38.56 12.68 6.83 58.07 74.00 15.93 Peak
17350.00 41.21 16.10 -9.34 47.97 54.00 6.03  Average
17350.00 41.21 16.10 -0.34 56.97 74.00 17.03 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 1.48 52.72 54.00 1.28 Peak
17370.00 41.19 16.13 -5.01 52.31 54.00 1.69  Average
17370.00 41.19 16.13 4.06 61.38 74.00 12.62 Peak
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UNII Band I
Mode 802.11n-HT20

Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin

Frequency Factor Loss Reading

Level

Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 -5.70 44.42 54.00 9.58  Average
10400.00 37.62 12.50 4.37 54.49 74.00 19.51 Peak
15600.00 40.09 16.12 -11.92 44.29 54.00 9.71  Average
15600.00 40.09 16.12 -1.92 54.29 74.00 19.71 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10420.00 37.63 12.51 -1.78 48.36 54.00 5.64 Peak
15600.00 40.09 16.12 -11.14 45.07 54.00 8.93  Average
15600.00 40.09 16.12 -1.14 55.07 74.00 18.93 Peak
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UNII Band I1-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10630.00 37.72 12.60 -2.33 47.99 54.00 6.01 Peak
15960.00 40.74 15.56 -3.40 52.90 54.00 1.10 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10630.00 37.72 12.60 -2.58 47.74 54.00 6.26 Peak
15960.00 40.74 15.56 -3.71 52.59 54.00 1.41 Peak
UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -16.37 34.41 54.00 19.59  Average
11160.00 38.03 12.75 -3.23 47.55 74.00 26.45 Peak
16740.00 41.65 15.58 -16.41 40.82 54.00 13.18  Average
16740.00 41.65 15.58 -3.05 54.18 74.00 19.82 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -17.61 33.17 54.00 20.83  Average
11160.00 38.03 12.75 -3.31 47.47 74.00 26.53 Peak
16740.00 41.65 15.58 -15.12 42.11 54.00 11.89  Average
16740.00 41.65 15.58 -2.63 54.60 74.00 19.40 Peak
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Mode

802.11n-HT20

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 1.36 52.60 54.00 1.40 Peak
17350.00 41.21 16.10 -11.77 45.54 54.00 8.46  Average
17350.00 41.21 16.10 -0.77 56.54 74.00 17.46 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -3.68 47.56 54.00 6.44 Peak
17350.00 41.21 16.10 -10.00 47.31 54.00 6.69  Average
17350.00 41.21 16.10 1.06 58.37 74.00 15.63 Peak
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UNII Band I
Frequency TX 5230MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10450.00 37.66 12.53 3.76 53.95 54.00 0.05 Peak
15690.00 40.24 15.99 -2.27 53.96 54.00 0.04 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10450.00 37.66 12.53 0.68 50.87 54.00 3.13 Peak
15690.00 40.24 15.99 -13.13 43.10 54.00 1090  Average
15690.00 40.24 15.99 -2.13 54.10 74.00 19.90 Peak
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Mode 802.11n-HT40

UNII Band II-2A

Frequency TX 5270MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter

Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 -4.50 45.76 54.00 8.24  Average
10520.00 37.70 12.56 5.58 55.84 74.00 18.16 Peak
15780.00 40.40 15.86 -11.20 45.06 54.00 8.94  Average
15780.00 40.40 15.86 -2.20 54.06 74.00 19.94 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10540.00 37.71 12.56 -3.30 46.97 54.00 7.03 Peak
15800.00 40.46 15.80 -11.84 44.42 54.00 9.58  Average
15800.00 40.46 15.80 -1.84 54.42 74.00 19.58 Peak
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UNII Band I1-2C
Frequency TX 5550MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -13.65 37.05 54.00 16.95  Average
11100.00 37.94 12.76 -3.11 47.59 74.00 26.41 Peak
16650.00 41.63 15.57 -13.19 44.01 54.00 9.99  Average
16650.00 41.63 15.57 -2.84 54.36 74.00 19.64 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -10.17 40.53 54.00 13.47  Average
11100.00 37.94 12.76 -0.53 50.17 74.00 23.83 Peak
16650.00 41.63 15.57 -13.09 44.11 54.00 9.89  Average
16650.00 41.63 15.57 -2.51 54.69 74.00 19.31 Peak

UNII Band 11T
Frequency TX 5795MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11620.00 38.60 12.67 0.40 51.67 54.00 2.33 Peak
17400.00 41.14 16.17 -10.29 47.02 54.00 6.98  Average
17400.00 41.14 16.17 -0.29 57.02 74.00 16.98 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11580.00 38.56 12.68 -1.55 49.69 54.00 431 Peak
17400.00 41.14 16.17 -8.20 49.11 54.00 4.89  Average
17400.00 41.14 16.17 1.83 59.14 74.00 14.86 Peak
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Antenna #2: ACM3-5036-A1-CC-S (FX-ANT-A8)

UNII Band I
Mode 802.11a
Frequency TX 5180MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10350.00 37.58 12.48 -0.10 49.96 54.00 4.04  Average
10350.00 37.58 12.48 8.92 58.98 74.00 15.02 Peak
15540.00 39.96 16.23 -2.52 53.67 54.00 0.33 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10370.00 37.59 12.49 0.82 50.90 54.00 3.10 Peak
15540.00 39.96 16.23 -2.50 53.69 54.00 0.31 Peak
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UNII Band I1-2A
Mode 802.11a
Frequency TX 5260MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 -2.80 47.46 54.00 6.54  Average
10520.00 37.70 12.56 6.29 56.55 74.00 17.45 Peak
15780.00 40.40 15.86 -2.66 53.60 54.00 0.40 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 0.71 50.97 54.00 3.03 Peak
15780.00 40.40 15.86 -2.84 53.42 54.00 0.58 Peak
UNII Band I1-2C
Mode 802.11a
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -15.39 35.39 54.00 18.61  Average
11160.00 38.03 12.75 -2.58 48.20 74.00 25.80 Peak
16750.00 41.65 15.58 -8.39 48.84 54.00 5.16  Average
16750.00 41.65 15.58 5.09 62.32 74.00 11.68 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -13.11 37.67 54.00 16.33  Average
11160.00 38.03 12.75 0.20 50.98 74.00 23.02 Peak
16750.00 41.65 15.58 -6.91 50.32 54.00 3.68  Average
16750.00 41.65 15.58 5.48 62.71 74.00 11.29 Peak
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Mode

802.11a

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 0.73 51.97 54.00 2.03 Peak
17350.00 41.21 16.10 -9.59 47.72 54.00 6.28  Average
17350.00 41.21 16.10 -0.59 56.72 74.00 17.28 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -0.19 51.05 54.00 2.95 Peak
17350.00 41.21 16.10 -6.70 50.61 54.00 3.39  Average
17350.00 41.21 16.10 2.33 59.64 74.00 14.36 Peak
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Mode

802.11n-HT20

UNII Band I

Frequency TX 5200MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 -3.00 47.12 54.00 6.88  Average
10400.00 37.62 12.50 6.99 57.11 74.00 16.89 Peak
15600.00 40.09 16.12 -11.27 44.94 54.00 9.06  Average
15600.00 40.09 16.12 -1.27 54.94 74.00 19.06 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 1.11 51.23 54.00 2.77 Peak
15600.00 40.09 16.12 -10.88 45.33 54.00 8.67  Average
15600.00 40.09 16.12 -0.88 55.33 74.00 18.67 Peak
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UNII Band I1-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10640.00 37.73 12.61 -2.96 47.38 54.00 6.62 Peak
15960.00 40.74 15.56 -3.07 53.23 54.00 0.77 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10650.00 37.73 12.62 -2.48 47.87 54.00 6.13 Peak
15960.00 40.74 15.56 -3.78 52.52 54.00 1.48 Peak
UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -15.71 35.07 54.00 18.93  Average
11160.00 38.03 12.75 -2.92 47.86 74.00 26.14 Peak
16740.00 41.65 15.58 -14.31 42.92 54.00 11.08  Average
16740.00 41.65 15.58 -1.74 55.49 74.00 18.51 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11200.00 38.08 12.74 -3.45 47.37 54.00 6.63 Peak
16800.00 41.66 15.58 -11.10 46.14 54.00 7.86  Average
16800.00 41.66 15.58 -0.10 57.14 74.00 16.86 Peak
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Mode

802.11n-HT20

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -2.19 49.05 54.00 4.95 Peak
17350.00 41.21 16.10 -11.15 46.16 54.00 7.84  Average
17350.00 41.21 16.10 -0.15 57.16 74.00 16.84 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -2.35 48.89 54.00 5.11 Peak
17360.00 41.21 16.10 -12.28 45.03 54.00 8.97  Average
17360.00 41.21 16.10 -1.28 56.03 74.00 17.97 Peak
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UNII Band I
Mode 802.11n-HT40
Frequency TX 5230MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10430.00 37.65 12.52 0.09 50.26 54.00 3.74  Average
10430.00 37.65 12.52 10.11 60.28 74.00 13.72 Peak
15690.00 40.24 15.99 -11.64 44.59 54.00 9.41  Average
15690.00 40.24 15.99 -1.64 54.59 74.00 19.41 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10470.00 37.67 12.53 3.08 53.28 54.00 0.72 Peak
15700.00 40.27 15.96 -9.70 46.53 54.00 7.47  Average
15700.00 40.27 15.96 0.35 56.58 74.00 17.42 Peak
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UNII Band II-2A
Frequency TX 5270MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10550.00 37.71 12.57 -1.58 48.70 54.00 5.30 Peak
15800.00 40.46 15.80 -11.77 44.49 54.00 9.51  Average
15800.00 40.46 15.80 -1.77 54.49 74.00 19.51 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 -2.40 47.87 54.00 6.13 Peak
15810.00 40.46 15.80 -3.00 53.26 54.00 0.74 Peak

UNII Band I1-2C
Frequency TX 5550MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -12.85 37.85 54.00 16.15  Average
11100.00 37.94 12.76 -2.11 48.59 74.00 2541 Peak
16650.00 41.63 15.57 -12.71 44.49 54.00 9.51  Average
16650.00 41.63 15.57 -1.95 55.25 74.00 18.75 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -13.07 37.63 54.00 16.37  Average
11100.00 37.94 12.76 -3.56 47.14 74.00 26.86 Peak
16650.00 41.63 15.57 -13.97 43.23 54.00 10.77  Average
16650.00 41.63 15.57 -2.04 55.16 74.00 18.84 Peak
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Mode

802.11n-HT40

UNII Band III

Frequency TX 5795MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11590.00 38.57 12.67 -1.93 49.31 54.00 4.69 Peak
17400.00 41.14 16.17 -9.70 47.61 54.00 6.39  Average
17400.00 41.14 16.17 0.32 57.63 74.00 16.37 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11590.00 38.57 12.67 -2.33 48.91 54.00 5.09 Peak
17400.00 41.14 16.17 -11.67 45.64 54.00 8.36  Average
17400.00 41.14 16.17 -1.67 55.64 74.00 18.36 Peak
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Antenna #3: ANTDP-048A

UNII Band I
Mode 802.11a
Frequency TX 5180MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10370.00 37.59 12.49 -1.70 48.38 54.00 5.62  Average
10370.00 37.59 12.49 7.34 57.42 74.00 16.58 Peak
15540.00 39.96 16.23 -11.17 45.02 54.00 8.98  Average
15540.00 39.96 16.23 -2.17 54.02 74.00 19.98 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10350.00 37.58 12.48 1.96 52.02 54.00 1.98  Average
10350.00 37.58 12.48 10.96 61.02 74.00 12.98 Peak
15550.00 39.99 16.20 -10.33 45.86 54.00 8.14  Average
15550.00 39.99 16.20 -1.33 54.86 74.00 19.14 Peak
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Mode

802.11a

UNII Band II-2A

Frequency TX 5260MHz

Antenna at Horizontal Polarization

Emission Antenna Cable

Meter Emission Limits Margin

Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 2.73 53.00 54.00 1.00 Peak
15780.00 40.40 15.86 -9.78 46.48 54.00 7.52  Average
15780.00 40.40 15.86 -0.78 55.48 74.00 18.52 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10520.00 37.70 12.56 0.58 50.84 54.00 3.16  Average
10520.00 37.70 12.56 9.58 59.84 74.00 14.16 Peak
15780.00 40.40 15.86 -9.77 46.49 54.00 7.51  Average
15780.00 40.40 15.86 -0.77 55.49 74.00 18.51 Peak
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UNII Band I1-2C
Mode 802.11a
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -12.31 38.47 54.00 15.53  Average
11160.00 38.03 12.75 2.01 52.79 74.00 21.21 Peak
16740.00 41.65 15.58 -12.31 44.92 54.00 9.08  Average
16740.00 41.65 15.58 -0.34 56.89 74.00 17.11 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -7.05 43.73 54.00 10.27  Average
11160.00 38.03 12.75 5.68 56.46 74.00 17.54 Peak
16740.00 41.65 15.58 -12.31 44.92 54.00 9.08  Average
16740.00 41.65 15.58 -1.64 55.59 74.00 18.41 Peak
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Mode

802.11a

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -1.41 49.83 54.00 4.17 Peak
17360.00 41.21 16.10 -10.08 47.23 54.00 6.77  Average
17360.00 41.21 16.10 -1.08 56.23 74.00 17.77 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -0.96 50.28 54.00 3.72 Peak
17360.00 41.21 16.10 -10.07 47.24 54.00 6.76  Average
17360.00 41.21 16.10 -1.07 56.24 74.00 17.76 Peak
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UNII Band I
Mode 802.11n-HT20
Frequency TX 5200MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 -3.60 46.52 54.00 7.48  Average
10400.00 37.62 12.50 6.46 56.58 74.00 17.42 Peak
15600.00 40.09 16.12 -11.67 44.54 54.00 9.46  Average
15600.00 40.09 16.12 -1.67 54.54 74.00 19.46 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 -3.60 46.52 54.00 7.48  Average
10400.00 37.62 12.50 6.33 56.45 74.00 17.55 Peak
15600.00 40.09 16.12 -10.40 45.81 54.00 8.19  Average
15600.00 40.09 16.12 -0.40 55.81 74.00 18.19 Peak
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UNII Band I1-2A
Mode 802.11n-HT20
Frequency TX 5320MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10630.00 37.72 12.60 0.65 50.97 54.00 3.03 Peak
15960.00 40.74 15.56 -2.87 53.43 54.00 0.57 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10650.00 37.73 12.62 -1.17 49.18 54.00 4.82 Peak
15960.00 40.74 15.56 -2.73 53.57 54.00 0.43 Peak
UNII Band I1-2C
Mode 802.11n-HT20
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -15.39 35.39 54.00 18.61  Average
11160.00 38.03 12.75 -2.86 47.92 74.00 26.08 Peak
16740.00 41.65 15.58 -17.21 40.02 54.00 13.98  Average
16740.00 41.65 15.58 -1.74 55.49 74.00 18.51 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -15.39 35.39 54.00 18.61  Average
11160.00 38.03 12.75 -2.63 48.15 74.00 25.85 Peak
16740.00 41.65 15.58 -16.47 40.76 54.00 13.24  Average
16740.00 41.65 15.58 -2.43 54.80 74.00 19.20 Peak
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Mode

802.11n-HT20

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

11570.00 38.56 12.68 -2.72 48.52 54.00 5.48 Peak
17360.00 41.21 16.10 -12.21 45.10 54.00 8.90  Average
17360.00 41.21 16.10 -1.21 56.10 74.00 17.90 Peak
Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector

(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

11570.00 38.56 12.68 -2.80 48.44 54.00 5.56 Peak
17360.00 41.21 16.10 -12.44 44.87 54.00 9.13  Average
17360.00 41.21 16.10 -1.44 55.87 74.00 18.13 Peak
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Mode 802.11n-HT40

UNII Band I

Frequency TX 5230MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter
Frequency Factor Loss Reading

Emission Limits Margin
Level

Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10480.00 37.69 12.54 -2.80 47.43 54.00 6.57 Average
10480.00 37.69 12.54 7.27 57.50 74.00 16.50 Peak
15690.00 40.24 15.99 -2.26 53.97 54.00 0.03 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10470.00 37.67 12.53 0.11 50.31 54.00 3.69  Average
10470.00 37.67 12.53 10.44 60.64 74.00 13.36 Peak
15700.00 40.27 15.96 -10.00 46.23 54.00 7.77  Average
15700.00 40.27 15.96 0.07 56.30 74.00 17.70 Peak
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UNII Band II-2A
Frequency TX 5270MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10540.00 37.71 12.56 -2.52 47.75 54.00 6.25 Peak
15830.00 40.49 15.78 -12.16 44.11 54.00 9.89  Average
15830.00 40.49 15.78 -2.16 54.11 74.00 19.89 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 -0.42 49.85 54.00 4.15 Peak
15830.00 40.49 15.78 -11.96 44.31 54.00 9.69  Average
15830.00 40.49 15.78 -1.96 54.31 74.00 19.69 Peak

UNII Band I1-2C
Frequency TX 5550MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11110.00 37.96 12.76 -16.31 34.41 54.00 19.59  Average
11110.00 37.96 12.76 -3.09 47.63 74.00 26.37 Peak
16650.00 41.63 15.57 -14.73 42.47 54.00 11.53  Average
16650.00 41.63 15.57 -1.72 55.48 74.00 18.52 Peak

Antenna at Vertical Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11110.00 37.96 12.76 -16.37 34.35 54.00 19.65  Average
11110.00 37.96 12.76 -3.05 47.67 74.00 26.33 Peak
16650.00 41.63 15.57 -16.50 40.70 54.00 13.30  Average
16650.00 41.63 15.57 -1.98 55.22 74.00 18.78 Peak
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Mode

802.11n-HT40

UNII Band III

Frequency TX 5795MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11590.00 38.57 12.67 -2.73 48.51 54.00 5.49 Peak
17370.00 41.19 16.13 -10.51 46.81 54.00 7.19  Average
17370.00 41.19 16.13 -0.51 56.81 74.00 17.19 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11580.00 38.56 12.68 -1.46 49.78 54.00 4.22 Peak
17400.00 41.14 16.17 -9.90 47.41 54.00 6.59  Average
17400.00 41.14 16.17 0.10 57.41 74.00 16.59 Peak
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Antenna #4: MR-6000

UNII Band I
Mode 802.11a
Frequency TX 5180MHz
Antenna at Horizontal Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10370.00 37.59 12.49 -2.10 47.98 54.00 6.02  Average
10370.00 37.59 12.49 6.93 57.01 74.00 16.99 Peak
15550.00 39.99 16.20 -10.23 45.96 54.00 8.04  Average
15550.00 39.99 16.20 -1.23 54.96 74.00 19.04 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10370.00 37.59 12.49 2.61 52.69 54.00 1.31 Peak
15530.00 39.96 16.23 -9.34 46.85 54.00 7.15  Average
15530.00 39.96 16.23 -0.34 55.85 74.00 18.15 Peak
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UNII Band I1-2A
Mode 802.11a
Frequency TX 5260MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 0.07 50.34 54.00 3.66  Average
10530.00 37.71 12.56 9.07 59.34 74.00 14.66 Peak
15780.00 40.40 15.86 -9.10 47.16 54.00 6.84  Average
15780.00 40.40 15.86 -0.10 56.16 74.00 17.84 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 -2.30 47.97 54.00 6.03  Average
10530.00 37.71 12.56 6.58 56.85 74.00 17.15 Peak
15780.00 40.40 15.86 -7.81 48.45 54.00 5.55 Average
15780.00 40.40 15.86 1.26 57.52 74.00 16.48 Peak
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UNII Band I1-2C
Mode 802.11a
Frequency TX 5580MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 0.37 51.15 54.00 2.85  Average
11160.00 38.03 12.75 5.81 56.59 74.00 17.41 Peak
16750.00 41.65 15.58 -6.41 50.82 54.00 3.18  Average
16750.00 41.65 15.58 3.57 60.80 74.00 13.20 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -8.31 42.47 54.00 11.53  Average
11160.00 38.03 12.75 1.27 52.05 74.00 21.95 Peak
16740.00 41.65 15.58 -8.91 48.32 54.00 5.68  Average
16740.00 41.65 15.58 1.74 58.97 74.00 15.03 Peak
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UNII Band I
Mode 802.11a
Frequency TX 5785MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -6.01 45.23 54.00 8.77  Average
11570.00 38.56 12.68 3.15 54.39 74.00 19.61 Peak
17350.00 41.21 16.10 -7.70 49.61 54.00 439  Average
17350.00 41.21 16.10 1.36 58.67 74.00 15.33 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -0.11 51.13 54.00 2.87 Peak
17360.00 41.21 16.10 -9.23 48.08 54.00 592  Average
17360.00 41.21 16.10 -0.23 57.08 74.00 16.92 Peak
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UNII Band I
Frequency TX 5200MHz

Mode 802.11n-HT20

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10420.00 37.63 12.51 1.06 51.20 54.00 2.80 Peak
15600.00 40.09 16.12 -11.90 44.31 54.00 9.69  Average
15600.00 40.09 16.12 -1.90 54.31 74.00 19.69 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10400.00 37.62 12.50 0.88 51.00 54.00 3.00 Peak
15600.00 40.09 16.12 -10.37 45.84 54.00 8.16  Average
15600.00 40.09 16.12 -0.37 55.84 74.00 18.16 Peak
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UNII Band II-2A
Frequency TX 5320MHz

Mode 802.11n-HT20

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10640.00 37.73 12.61 -1.74 48.60 54.00 5.40 Peak
15950.00 40.71 15.59 -13.09 43.21 54.00 10.79  Average
15950.00 40.71 15.59 -2.09 54.21 74.00 19.79 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10640.00 37.73 12.61 -2.76 47.58 54.00 6.42 Peak
15960.00 40.74 15.56 -2.79 53.51 54.00 0.49 Peak

UNII Band I1-2C
Frequency TX 5580MHz

Mode 802.11n-HT20

Antenna at Horizontal Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -15.79 34.99 54.00 19.01  Average
11160.00 38.03 12.75 -3.16 47.62 74.00 26.38 Peak
16740.00 41.65 15.58 -15.38 41.85 54.00 12.15  Average
16740.00 41.65 15.58 -2.48 54.75 74.00 19.25 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11160.00 38.03 12.75 -16.97 33.81 54.00 20.19  Average
11160.00 38.03 12.75 -2.93 47.85 74.00 26.15 Peak
16740.00 41.65 15.58 -16.11 41.12 54.00 12.88  Average
16740.00 41.65 15.58 -2.61 54.62 74.00 19.38 Peak
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Mode

802.11n-HT20

UNII Band III

Frequency TX 5785MHz

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11580.00 38.56 12.68 -1.89 49.35 54.00 4.65 Peak
17360.00 41.21 16.10 -12.53 44.78 54.00 9.22  Average
17360.00 41.21 16.10 -1.53 55.78 74.00 18.22 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11570.00 38.56 12.68 -2.44 48.80 54.00 5.20 Peak
17360.00 41.21 16.10 -11.66 45.65 54.00 8.35  Average
17360.00 41.21 16.10 -0.66 56.65 74.00 17.35 Peak
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UNII Band I
Frequency TX 5230MHz

Mode 802.11n-HT40

Antenna at Horizontal Polarization

Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10470.00 37.67 12.53 -1.76 48.44 54.00 5.56 Peak
15670.00 40.21 16.01 -11.88 44.34 54.00 9.66  Average
15670.00 40.21 16.01 -1.88 54.34 74.00 19.66 Peak

Antenna at Vertical Polarization

Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10480.00 37.69 12.54 -2.17 48.06 54.00 5.94 Peak
15690.00 40.24 15.99 -12.22 44.01 54.00 9.99  Average
15690.00 40.24 15.99 -2.22 54.01 74.00 19.99 Peak
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UNII Band I1-2A
Mode 802.11n-HT40
Frequency TX 5270MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 -2.12 48.15 54.00 5.85 Peak
15810.00 40.46 15.80 -2.61 53.65 54.00 0.35 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
10530.00 37.71 12.56 -1.54 48.73 54.00 5.27 Peak
15810.00 40.46 15.80 -2.94 53.32 54.00 0.68 Peak
UNII Band I1-2C
Mode 802.11n-HT40
Frequency TX 5550MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -14.09 36.61 54.00 17.39  Average
11100.00 37.94 12.76 -2.46 48.24 74.00 25.76 Peak
16650.00 41.63 15.57 -13.11 44.09 54.00 9.91  Average
16650.00 41.63 15.57 -1.18 56.02 74.00 17.98 Peak
Antenna at Vertical Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11100.00 37.94 12.76 -13.45 37.25 54.00 16.75  Average
11100.00 37.94 12.76 -2.15 48.55 74.00 25.45 Peak
16650.00 41.63 15.57 -14.97 42.23 54.00 11.77  Average
16650.00 41.63 15.57 -2.75 54.45 74.00 19.55 Peak
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UNII Band 111
Mode 802.11n-HT40
Frequency TX 5795MHz
Antenna at Horizontal Polarization
Emission Antenna Cable Meter Emission Limits Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11590.00 38.57 12.67 -2.62 48.62 54.00 5.38 Peak
17380.00 41.16 16.15 -10.92 46.39 54.00 7.61  Average
17380.00 41.16 16.15 -0.92 56.39 74.00 17.61 Peak
Antenna at Vertical Polarization
Emission Antenna Cable  Meter Emission Limits  Margin
Frequency Factor Loss Reading Level Detector
(MHz) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
11590.00 38.57 12.67 -1.97 49.27 54.00 4.73 Peak
17380.00 41.16 16.15 -11.19 46.12 54.00 7.88  Average
17380.00 41.16 16.15 -1.19 56.12 74.00 17.88 Peak

6.5.3. Emissions in Non-restricted Frequency Bands

Pursuant to 789033 D02 General UNII Test Procedures New Rules v01r02
that emission levels below the 15.209 general radiated emissions limits is not

required.
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/. EMISSION BANDWIDTH MEASUREMENT

7.1. Block Diagram of Test Setup

7.2. Specification Limits

Frequency Band (MHz) Limit
5150 to 5250
5250 to 5350 Reference only
5470 to 5725
5725 to 5850 > 500kHz

7.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules vO1:

m  Applicable to all bands except to 5725 MHz- 5850 MHz
(1) Set RBW= 1% of the emission bandwidth

(2) Set VBW >RBW

(3) Detector = Peak

(4) Trace mode = max hold

(5) Setting channel bandwidth function x dB to -26 dB to record the final
bandwidth.

m 5725 MHz- 5850 MHz

(1) Set RBW =100 kHz.

(2) Set the video bandwidth (VBW) >3 x RBW.

(3) Detector = Peak.

(4) Trace mode = max hold.

(5) Sweep = auto couple.

(6) Allow the trace to stabilize.

(7) Setting channel bandwidth function x dB to -6 dB to record the final bandwidth.

7.4. Test Results
Please refer to Appendix A
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8. MAXIMUM OUTPUT POWER MEASUREMENT

8.1. Block Diagram of Test Setup
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8.2. Specification Limits

Frequency Band

(MFHz) Category Limit

1 W(30 dBm)/
Max e.i.r.p. <125 mW(21 dBm) at any
elevation angle above 30 degrees as
measured from the horizon

Outdoor Access Point

5150 to 5250 | Fixed point-to-point

Access Point 1 W(30 dBm)

Indoor Access Point 1 W(30 dBm)

Mobile agd Portable 250 mW(24 dBm)

client device
5250 to 5350 250 mW or 11 dBm + 10 log B™*'
5470 to 5725 N/A 250 mW or 11 dBm + 10 log B™°*!
5725 to 5850 1 W(30 dBm)

Note 1: B is the 26 dB emission bandwidth, which presented in section 7 and
appendix A.1.
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8.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules vO01:

m Method AVGPM (Measurement using an RF average power meter):

EUT is connected to power sensor and record the maximum average output power

and duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.
mMethod AVGSA-2 (Spectrum channel power)

(1) Set span to at least 1.5 times the OBW

(2) Set RBW =1 MHz

(3) Set the video bandwidth (VBW) >3 MHz.

(4) Detector = RMS.

(5) Trace mode = trace average at least 100 traces

(6) Sweep = auto couple.

(7) Compute power by integrating the spectrum across the OBW of the signal
using the instrument’s band power measurement function with band limits set
equal to the OBW band edges.

(8) Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

8.4. Test Results
Please refer to Appendix A
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9. EMISSION LIMITATIONS MEASUREMENT

9.1. Block Diagram of Test Setup

9.2. Specification Limits

Frequency Band (MHz) E.ILR.P. Limit
5150 to 5250
5250 to 5350 -27 dBm
5470 to 5725
-17 dBm/MHZ""!
5725 to 5850 27 dBm/MHZV 2

Note 1: Applicable to frequency within 10MHz to band edge.
2: Applicable to frequency beyond 10 MHz out of band edge.

9.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules v01:

(1) RBW=1MHz

(2) VBW >3 xRBW

(3) Detector = Peak

(4) Sweep time = auto

(5) Trace mode = max hold

(6) Allow sweeps to continue until the trace stabilizes.

9.4. Test Results
Please refer to Appendix A
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10.POWER SPECTRAL DENSITY MEASUREMENT

10.1.Block Diagram of Test Setup

._
10.2. Specification Limits
Frequency Band o
(MHz) Category Limit
Outdoor Access Point
Fixed pomt-to-pomt 17dBm
5150 to 5250 Access Point
0
Indoor Access Point
Moblle agd Portable 11 dBm/MHz
client device
5250 to 5350 11 dBm/MHz
5470 to 5725 N/A 11 dBm/MHz
5725 to 5850 30dBm/500 kHz

10.3. Test Procedure

Following measurement procedure is reference to KDB 789033 D02 General UNII
Test Procedures New Rules vO01:

m Method AVGSA-2 (Spectrum channel power)

(1)
2)
)
(4)
()
(6)
(7)
(8)

Set span to at least 1.5 times the OBW

Set RBW =1 MHz

Set the video bandwidth (VBW) > 3 MHz.

Detector = RMS.

Trace mode = trace average at least 100 traces

Sweep = auto couple.

Use peak search function to find out the maximum power density.

Duty cycle factor is added when duty cycle presented in section 3.5 is < 98%.

10.4. Test Results
Please refer to Appendix A
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11.DEVIATION TO TEST SPECIFICATIONS

NONE
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